
The latest parts information, refer to the Parts Navigation.� � http://partsbook.brother.co.jp/partsnavi_em/eng/

GT-541

����������
GARMENT PRINTER 

������
PARTS BOOK



�� �������������������������������

�� �����������������������

�� �����������������������

�� ������������������������������������������������������������������ �

��� ��������������������������������������������������������������������� �

��� ��������������������������������������������������������������������� �

��� ������������������������������������������������������������������ �

��� ������������������������������������������������������������������ �

�� ���������������������������������������������������������������� ��

��� ������������������������������������������������������������ ��

��� ������������������������������������������������������������ ��

�� ���������������������������������������������������������������������� ��

�� ����������������������������������������������������������������������� ��

�� ����������������������������������������������� ��

�� �������������������������������������������������������������������� ��

�� ������������������������������������������������������������ ��

�� �������������������������������������������������������������������� ��

���� ��������������������������������������������������������������������� ��

���� ��������������������������������������������������������������������� ��

��� ��������������������������������������������������������������������������� ��

��� ���������������������������������������������������������������� ��

������������������������������������������������������������������������������� ��

�������������

���������



1. This book was prepared based on information available in May 2007.

2. Parts are subject to changes in design without prior notice.

3. Parts supplied as complete assemblies are circled by a dotted line.

A. Frame mechanism .................................. �

B1. Cover mechanism .................................. �

B2. Cover mechanism .................................. �

C1. Platen mechanism .................................. �

C2. Platen mechanism .................................. �

D. Carriage mechanism .............................. ��

E1. Maintenance mechanism ....................... ��

E2. Maintenance mechanism ....................... ��

F. Ink supply mechanism ............................ ��

H. Waste ink mechanism ............................ ��

J. Control box mechanism .......................... ��

K. Power supply equipment mechanism ..... ��

L. Operation panel mechanism .................. ��

Z. Accessories ............................................ ��

Wa1. Warning labels ........................................ ��

Wa2. Warning labels ........................................ ��

Co. Consumables ......................................... ��

Sp. Option parts ............................................ ��

Index ....................................................... ��

Notes for using this parts book

CONTENTS



1

A. ������ / Frame mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA6007001 4 �������� ADJUSTER PADS
2 SA6009001 1 ������ CARRY BAR
3 S47270001 2 ������������ BOLT SOCKET (S/P WASHER)M6X30
4 SA5515001 1 ����������� INLET ATTACHMENT PLATE
5 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
6 S17021000 2 ����������� CORD CLAMP, 07-H
7 S17022000 9 ����������� CORD CLAMP, 10-H
8 S04505000 1 ����������� CORD CLAMP, 13-H
9 S09141000 2 ���������� CORD CLAMP, 16-L
10 149547000 1 ������ CORD HOLDER 4N

GT-5410-052
2



2

A. ������ / Frame mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA6007001 4 �������� ADJUSTER PADS
2 SA6009001 1 ������ CARRY BAR
3 S47270001 2 ������������ BOLT SOCKET (S/P WASHER)M6X30
4 SA5515001 1 ����������� INLET ATTACHMENT PLATE
5 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
6 S17021000 2 ����������� CORD CLAMP, 07-H
7 S17022000 9 ����������� CORD CLAMP, 10-H
8 S04505000 1 ����������� CORD CLAMP, 13-H
9 S09141000 2 ���������� CORD CLAMP, 16-L
10 149547000 1 ������ CORD HOLDER 4N

GT-5410-052
2



3

B1. ����� / Cover mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA9002001 1 ������� SIDE COVER R
2 SA9149001 1 ������� SIDE COVER L
3 0A5401406 6 ������������ SCREW PAN (S/P WASHER) M4X14
4 104821001 3 �������� RUBBER CAP, 10.5
5 SA6068101 1 ������� BACK COVER
6 008400604 15 �������� SCREW TRUSS M4X6
7 SA6372001 10 ��� WASHER
8 SA6070001 2 ������ HINGE
9 021300206 8 ������� NUT 2 M3
10 025030236 8 ��������� WASHER PLAIN M 3
11 004300806 8 ������� SCREW FLAT M3X8
12 SA6071001 1 ������� FRONT COVER
13 SA6072001 1 ������������� FRONT COVER SUPPORT
14 018061036 2 ��������� BOLT SOCKET M6X10
15 SA6074001 2 ������� ROCK LEVER
16 SA6075001 1 ������������ SAFETY SW HOLDER
17 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
18 SA6076001 1 ������ REAR COVER
19 060400616 � ������� SCREW BIND M4X6
20 SA6079001 1 ������������� INK CARTRIDGE COVER R
21 SA6080001 1 ������������� INK CARTRIDGE COVER U
22 SA6081001 1 ������������� INK CARTRIDGE SHELF PLATE
23 SA9151001 1 ������������� INK CARTRIDGE COVER F
24 008400604 18 �������� SCREW TRUSS M4X6
25 0A5401406 4 ������������ SCREW PAN (S/P WASHER) M4X14
26 SA6069001 4 ��������� COVER SUPPORT
27 SA5619101 1 ������������� CARTRIDGE COLOR LABEL K
28 SA6380101 1 ������������� CARTRIDGE COLOR LABEL M
29 SA5659101 1 ������������� CARTRIDGE COLOR LABEL C
30 SA6381101 1 ������������� CARTRIDGE COLOR LABEL Y
31 SA5814001 1 �������� TRIMS L1750
32 SA5815001 1 ������� TRIMS L545
33 SA8892001 1 ��������������� TOP COVER CAUTION LABEL
34 SA6316101 1 ��������� NEEDLE CAUTION LABEL
36 SA6315101 1 ���������� HEAD INSTRUCTION LABEL
37 SA6379101 1 ������������ W-CLEANER INSTRUCTION LABEL
39 SA6321001 4 ������ HANDLE LABEL
43 SA6089001 1 ����������� BACK UP FORM
44 028030246 8 �������� WASHER SPRING 2-3
45 SA8891001 1 ���������� FRONT COVER OPERATION LABEL
46 S36924002 2 �������� INJURY MARK

����� <For USA and Canada >
40 SA5348001 1 �������� GROUND WIRE:220
41 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
42 021400206 1 ������� NUT 2 M4

GT-5410-053
4



4

B1. ����� / Cover mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA9002001 1 ������� SIDE COVER R
2 SA9149001 1 ������� SIDE COVER L
3 0A5401406 6 ������������ SCREW PAN (S/P WASHER) M4X14
4 104821001 3 �������� RUBBER CAP, 10.5
5 SA6068101 1 ������� BACK COVER
6 008400604 15 �������� SCREW TRUSS M4X6
7 SA6372001 10 ��� WASHER
8 SA6070001 2 ������ HINGE
9 021300206 8 ������� NUT 2 M3
10 025030236 8 ��������� WASHER PLAIN M 3
11 004300806 8 ������� SCREW FLAT M3X8
12 SA6071001 1 ������� FRONT COVER
13 SA6072001 1 ������������� FRONT COVER SUPPORT
14 018061036 2 ��������� BOLT SOCKET M6X10
15 SA6074001 2 ������� ROCK LEVER
16 SA6075001 1 ������������ SAFETY SW HOLDER
17 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
18 SA6076001 1 ������ REAR COVER
19 060400616 � ������� SCREW BIND M4X6
20 SA6079001 1 ������������� INK CARTRIDGE COVER R
21 SA6080001 1 ������������� INK CARTRIDGE COVER U
22 SA6081001 1 ������������� INK CARTRIDGE SHELF PLATE
23 SA9151001 1 ������������� INK CARTRIDGE COVER F
24 008400604 18 �������� SCREW TRUSS M4X6
25 0A5401406 4 ������������ SCREW PAN (S/P WASHER) M4X14
26 SA6069001 4 ��������� COVER SUPPORT
27 SA5619101 1 ������������� CARTRIDGE COLOR LABEL K
28 SA6380101 1 ������������� CARTRIDGE COLOR LABEL M
29 SA5659101 1 ������������� CARTRIDGE COLOR LABEL C
30 SA6381101 1 ������������� CARTRIDGE COLOR LABEL Y
31 SA5814001 1 �������� TRIMS L1750
32 SA5815001 1 ������� TRIMS L545
33 SA8892001 1 ��������������� TOP COVER CAUTION LABEL
34 SA6316101 1 ��������� NEEDLE CAUTION LABEL
36 SA6315101 1 ���������� HEAD INSTRUCTION LABEL
37 SA6379101 1 ������������ W-CLEANER INSTRUCTION LABEL
39 SA6321001 4 ������ HANDLE LABEL
43 SA6089001 1 ����������� BACK UP FORM
44 028030246 8 �������� WASHER SPRING 2-3
45 SA8891001 1 ���������� FRONT COVER OPERATION LABEL
46 S36924002 2 �������� INJURY MARK

����� <For USA and Canada >
40 SA5348001 1 �������� GROUND WIRE:220
41 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
42 021400206 1 ������� NUT 2 M4

GT-5410-053
4



5

B2. ����� / Cover mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA6055001 1 ���������� COVER SUPPORT PLATE
2 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
3 SA6056001 1 �������� FRAME COVER R
4 SA7947001 1 ���������� FRONT UNDER COVER R
5 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
6 SA6058001 1 �������� FRAME COVER L
7 SA6059001 1 ���������� FRONT UNDER COVER L
8 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
9 SA6060001 1 ���������� COVER PLATE R
10 SA6061001 1 ���������� COVER PLATE L
11 SA6062001 12 ������� SHOULDER NUT M4
12 004400803 4 ������� SCREW, FLAT M4X8
13 SA6063001 4 ���� SPACER
14 SA6064001 2 ������������ COVER PLATE HOLDER
15 008400604 4 �������� SCREW TRUSS M4X6
16 SA6065001 4 ������� SPRING
17 008400604 8 �������� SCREW TRUSS M4X6
18 008400604 16 �������� SCREW TRUSS M4X6
19 SA5587001 2 ������������ FRAME FRONT COVER SUPPORT
20 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
21 SA9150001 1 ��������� FRAME FRONT COVER
22 0A4403006 3 ������������ SCREW PAN (S/P WASHER) M4X30
23 104821001 3 �������� RUBBER CAP, 10.5
24 SA6078001 1 ������� CONNECTOR COVER
25 062301016 2 ������� SCREW PAN M3X10
26 SA5816001 1 ������� TRIMS L115
27 SA5817001 1 ������ TRIMS L60
29 SA6317101 1 ����������� PLATEN CAUTION LABEL
30 SA6323101 1 ������������ CF CARD INSTRUCTION LABEL
31 SA5498001 1 ������� CONNECTOR LABEL
32 SA7922001 1 ������ PULLEY COVER
33 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8
34 S36924002 2 �������� INJURY MARK

GT-5410-053
6



6

B2. ����� / Cover mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA6055001 1 ���������� COVER SUPPORT PLATE
2 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
3 SA6056001 1 �������� FRAME COVER R
4 SA7947001 1 ���������� FRONT UNDER COVER R
5 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
6 SA6058001 1 �������� FRAME COVER L
7 SA6059001 1 ���������� FRONT UNDER COVER L
8 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
9 SA6060001 1 ���������� COVER PLATE R
10 SA6061001 1 ���������� COVER PLATE L
11 SA6062001 12 ������� SHOULDER NUT M4
12 004400803 4 ������� SCREW, FLAT M4X8
13 SA6063001 4 ���� SPACER
14 SA6064001 2 ������������ COVER PLATE HOLDER
15 008400604 4 �������� SCREW TRUSS M4X6
16 SA6065001 4 ������� SPRING
17 008400604 8 �������� SCREW TRUSS M4X6
18 008400604 16 �������� SCREW TRUSS M4X6
19 SA5587001 2 ������������ FRAME FRONT COVER SUPPORT
20 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
21 SA9150001 1 ��������� FRAME FRONT COVER
22 0A4403006 3 ������������ SCREW PAN (S/P WASHER) M4X30
23 104821001 3 �������� RUBBER CAP, 10.5
24 SA6078001 1 ������� CONNECTOR COVER
25 062301016 2 ������� SCREW PAN M3X10
26 SA5816001 1 ������� TRIMS L115
27 SA5817001 1 ������ TRIMS L60
29 SA6317101 1 ����������� PLATEN CAUTION LABEL
30 SA6323101 1 ������������ CF CARD INSTRUCTION LABEL
31 SA5498001 1 ������� CONNECTOR LABEL
32 SA7922001 1 ������ PULLEY COVER
33 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8
34 S36924002 2 �������� INJURY MARK

GT-5410-053
6



7

C1. ������ / Platen mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5589001 2 ����������� GUIDE SHAFT HOLDER R
2 SA5762001 2 ����������� GUIDE SHAFT HOLDER L
3 S47269001 8 ������������ BOLT, SOCKET (S/P WASHER)M6X20
4 SA5591001 2 ����������� PLATEN GUIDE SHAFT
5 012060636 4 ������� SET SCREW SOCKET (FT) M6X6
6 SA5592001 1 ������� PLATEN ARM
7 SA5593001 4 ������� LINEAR BUSH 16
8 012500536 4 ������� SET SCREW SOCKET (FT) M5X5
9 047603642 1 ���������� PIN SPRING ROLL AW6
10 SA5594001 1 ��������� PULLEY SUPPORT PLATE F
11 S47269001 4 ������������ BOLT, SOCKET (S/P WASHER)M6X20
12 SA5595001 1 ������ PULLEY SHAFT F
13 070688850 2 ������������ BALL BEARING RADIAL 688ZZ
14 048060342 2 ����� RETAINING RING E6
15 SA5596001 2 ������� PLATEN PULLEY
16 012500536 4 ������� SET SCREW SOCKET (FT) M5X5
17 SA5597001 1 ������� REDUCTION PULLEY
18 012500536 2 ������� SET SCREW SOCKET (FT) M5X5
19 SA5598001 1 ��������� MOTOR BRACKET
20 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8
21 SA5599001 1 ���������� PLATEN MOTOR PULLEY
22 012400436 2 ������� SET SCREW SOCKET (FT) M4X4
23 SA5600001 1 ���������� PLATEN MOTOR BELT
24 018402036 1 ��������� BOLT SOCKET M4X20
25 SA5601001 1 ��������� PULLEY SUPPORT PLATE R
26 S47269001 4 ������������ BOLT, SOCKET (S/P WASHER)M6X20
27 SA5602001 1 ����� PULLEY BASE PLATE
28 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
29 SA5603001 1 ������ PULLEY SHAFT R
30 070688850 2 ������������ BALL BEARING RADIAL 688ZZ
31 048060342 2 ����� RETAINING RING E6
32 SA5604001 1 ������� PLATEN BELT
33 018402036 1 ��������� BOLT SOCKET M4X20
34 SA7979001 1 ��������� BELT SETTING PLATE
35 018501036 2 ��������� BOLT SOCKET M5X10
36 028050246 2 �������� WASHER SPRING 2-5
37 SA7980001 1 ������� BELT HOLDER
38 018400836 4 �������� BOLT SOCKET M4X8
39 SA5607001 1 ���������� SENSOR BRACKET
40 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
41 SA5608001 1 ���������� PLATEN SENSOR DOG
42 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
43 SA5609001 1 ��������� TRAY SUPPORT PLATE R
44 SA6073001 1 ��������� TRAY SUPPORT PLATE L
45 004401003 4 �������� SCREW, FLAT M4X10
46 SA5610001 1 ������� T-SHIRT TRAY
47 SA5818101 1 ������� TRIMS L490
48 0A5401006 6 ������������ SCREW PAN (S/P WASHER) M4X10
49 SA5611001 1 ���������� PLATEN POSITIONING PLATE
50 018501036 2 ��������� BOLT SOCKET M5X10
51 028050246 2 �������� WASHER SPRING 2-5
52 SA5612001 1 �������� BUSH PLATEN SHAFT
53 012060636 2 ������� SET SCREW SOCKET (FT) M6X6
54 SA5443001 1 ��������� CLAMP LEVER M6
55 SA5446001 1 ��������� HEIGHT SCALE LABEL
56 SA5613001 1 ����������� HEIGHT ADJUST LEVER
57 060400616 3 ������� SCREW BIND M4X6
58 SA5379001 1 ������������� PLATEN ORG SENSOR ASSY
59 062300816 1 ������ SCREW PAN M3X8
60 SA5399001 1 ��������� PLATEN MOTOR ASSY
61 018400836 4 �������� BOLT SOCKET M4X8

GT-5410-262
8



8

C1. ������ / Platen mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5589001 2 ����������� GUIDE SHAFT HOLDER R
2 SA5762001 2 ����������� GUIDE SHAFT HOLDER L
3 S47269001 8 ������������ BOLT, SOCKET (S/P WASHER)M6X20
4 SA5591001 2 ����������� PLATEN GUIDE SHAFT
5 012060636 4 ������� SET SCREW SOCKET (FT) M6X6
6 SA5592001 1 ������� PLATEN ARM
7 SA5593001 4 ������� LINEAR BUSH 16
8 012500536 4 ������� SET SCREW SOCKET (FT) M5X5
9 047603642 1 ���������� PIN SPRING ROLL AW6
10 SA5594001 1 ��������� PULLEY SUPPORT PLATE F
11 S47269001 4 ������������ BOLT, SOCKET (S/P WASHER)M6X20
12 SA5595001 1 ������ PULLEY SHAFT F
13 070688850 2 ������������ BALL BEARING RADIAL 688ZZ
14 048060342 2 ����� RETAINING RING E6
15 SA5596001 2 ������� PLATEN PULLEY
16 012500536 4 ������� SET SCREW SOCKET (FT) M5X5
17 SA5597001 1 ������� REDUCTION PULLEY
18 012500536 2 ������� SET SCREW SOCKET (FT) M5X5
19 SA5598001 1 ��������� MOTOR BRACKET
20 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8
21 SA5599001 1 ���������� PLATEN MOTOR PULLEY
22 012400436 2 ������� SET SCREW SOCKET (FT) M4X4
23 SA5600001 1 ���������� PLATEN MOTOR BELT
24 018402036 1 ��������� BOLT SOCKET M4X20
25 SA5601001 1 ��������� PULLEY SUPPORT PLATE R
26 S47269001 4 ������������ BOLT, SOCKET (S/P WASHER)M6X20
27 SA5602001 1 ����� PULLEY BASE PLATE
28 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
29 SA5603001 1 ������ PULLEY SHAFT R
30 070688850 2 ������������ BALL BEARING RADIAL 688ZZ
31 048060342 2 ����� RETAINING RING E6
32 SA5604001 1 ������� PLATEN BELT
33 018402036 1 ��������� BOLT SOCKET M4X20
34 SA7979001 1 ��������� BELT SETTING PLATE
35 018501036 2 ��������� BOLT SOCKET M5X10
36 028050246 2 �������� WASHER SPRING 2-5
37 SA7980001 1 ������� BELT HOLDER
38 018400836 4 �������� BOLT SOCKET M4X8
39 SA5607001 1 ���������� SENSOR BRACKET
40 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
41 SA5608001 1 ���������� PLATEN SENSOR DOG
42 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
43 SA5609001 1 ��������� TRAY SUPPORT PLATE R
44 SA6073001 1 ��������� TRAY SUPPORT PLATE L
45 004401003 4 �������� SCREW, FLAT M4X10
46 SA5610001 1 ������� T-SHIRT TRAY
47 SA5818101 1 ������� TRIMS L490
48 0A5401006 6 ������������ SCREW PAN (S/P WASHER) M4X10
49 SA5611001 1 ���������� PLATEN POSITIONING PLATE
50 018501036 2 ��������� BOLT SOCKET M5X10
51 028050246 2 �������� WASHER SPRING 2-5
52 SA5612001 1 �������� BUSH PLATEN SHAFT
53 012060636 2 ������� SET SCREW SOCKET (FT) M6X6
54 SA5443001 1 ��������� CLAMP LEVER M6
55 SA5446001 1 ��������� HEIGHT SCALE LABEL
56 SA5613001 1 ����������� HEIGHT ADJUST LEVER
57 060400616 3 ������� SCREW BIND M4X6
58 SA5379001 1 ������������� PLATEN ORG SENSOR ASSY
59 062300816 1 ������ SCREW PAN M3X8
60 SA5399001 1 ��������� PLATEN MOTOR ASSY
61 018400836 4 �������� BOLT SOCKET M4X8

GT-5410-262
8



9

C2. ������ / Platen mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5614001 1 ��������� PLATEN SUPPORT ASSY
2 154599000 3 ���������� SOLENOID CUSHION
3 SA5621101 1 ������������� PLATEN TOP PLATE 14X16
4 018401236 3 ��������� BOLT SOCKET M4X12
5 S00505001 3 ������������ NUT, CAP M4
6 028040246 3 �������� WASHER SPRING 2-4
7 SA5622001 1 ������� SHOULDER BAR
8 018400636 4 �������� BOLT SOCKET M4X6

�������� <Option parts>
9 SA6399201 1 ������� YOUTH PLATEN
10 SA6401201 1 �������� PLATEN SHEET S
11 SA6402101 1 ������������� PLATEN TOP PLATE  10X12
12 154599000 3 ���������� SOLENOID CUSHION
13 S00505001 3 ������������ NUT, CAP M4
14 028040246 3 �������� WASHER SPRING 2-4
15 SA6403001 1 �������� SHOULDER BAR S
16 018400636 4 �������� BOLT SOCKET M4X6
17 SA5614001 1 ��������� PLATEN SUPPORT ASSY
18 018401236 3 ��������� BOLT SOCKET M4X12
19 SA8213201 1 ������� BABY PLATEN
20 SA8211101 1 ��������� PLATEN SHEET SS
21 SA8212101 1 ����������� PLATEN TOP PLATE 7X8
22 018401236 3 ��������� BOLT SOCKET M4X12
23 154599000 3 ���������� SOLENOID CUSHION
24 S00505001 3 ������������ NUT, CAP M4
25 028040246 3 �������� WASHER SPRING 2-4
26 SA5614001 1 ��������� PLATEN SUPPORT ASSY

GT-5410-262
10



10

C2. ������ / Platen mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5614001 1 ��������� PLATEN SUPPORT ASSY
2 154599000 3 ���������� SOLENOID CUSHION
3 SA5621101 1 ������������� PLATEN TOP PLATE 14X16
4 018401236 3 ��������� BOLT SOCKET M4X12
5 S00505001 3 ������������ NUT, CAP M4
6 028040246 3 �������� WASHER SPRING 2-4
7 SA5622001 1 ������� SHOULDER BAR
8 018400636 4 �������� BOLT SOCKET M4X6

�������� <Option parts>
9 SA6399201 1 ������� YOUTH PLATEN
10 SA6401201 1 �������� PLATEN SHEET S
11 SA6402101 1 ������������� PLATEN TOP PLATE  10X12
12 154599000 3 ���������� SOLENOID CUSHION
13 S00505001 3 ������������ NUT, CAP M4
14 028040246 3 �������� WASHER SPRING 2-4
15 SA6403001 1 �������� SHOULDER BAR S
16 018400636 4 �������� BOLT SOCKET M4X6
17 SA5614001 1 ��������� PLATEN SUPPORT ASSY
18 018401236 3 ��������� BOLT SOCKET M4X12
19 SA8213201 1 ������� BABY PLATEN
20 SA8211101 1 ��������� PLATEN SHEET SS
21 SA8212101 1 ����������� PLATEN TOP PLATE 7X8
22 018401236 3 ��������� BOLT SOCKET M4X12
23 154599000 3 ���������� SOLENOID CUSHION
24 S00505001 3 ������������ NUT, CAP M4
25 028040246 3 �������� WASHER SPRING 2-4
26 SA5614001 1 ��������� PLATEN SUPPORT ASSY

GT-5410-262
10



11

D. ������� / Carriage mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5438001 1 ��������� CARRIAGE SUPPORT R
2 S47269001 2 ������������ BOLT, SOCKET (S/P WASHER)M6X20
3 SA5439001 1 ��������� CARRIAGE SUPPORT L
4 S47269001 2 ������������ BOLT, SOCKET (S/P WASHER)M6X20
5 SA5440001 2 ������������ CARRIAGE GUIDE SHAFT
6 012060636 4 ������� SET SCREW SOCKET (FT) M6X6
7 SA5441001 1 ���� STOPPER
8 S45316001 1 ������ SET SCREW COLLAR
9 012060636 2 ������� SET SCREW SOCKET (FT) M6X6
10 SA7902001 1 ������� CARRIAGE ASSY
11 SA5593001 3 ������� LINEAR BUSH 16
12 012500536 3 ������� SET SCREW SOCKET (FT) M5X5
13 048280142 2 ���������� RETAINING RING EXTERNAL C28
14 SA5445001 1 �������� CARRIAGE BELT
15 SA7980001 1 ������� BELT HOLDER
16 018400836 4 �������� BOLT SOCKET M4X8
17 SA7695001 1 �������� HEAD HOLDER ASSY
19 018402536 2 ��������� BOLT SOCKET M4X25
20 018401236 2 ��������� BOLT SOCKET M4X12
21 026040236 4 ��������� WASHER PLAIN M 4
22 SA5451001 1 ������ ADJUSTING STUD
23 081001670 1 ������� O RING PW1
24 SA5452001 1 ������������ HEAD SPRING SPACER,BACK
25 SA5453001 1 ���������� HEAD HOLD SPRING ,BACK
26 0A5300606 5 ����������� SCREW PAN (S/P WASHER) M3X6
27 SA5516001 1 ������� SPRING,PLATE
28 SA5454001 1 ����������� HEAD SPRING SPACER,FRONT
29 SA5455001 4 ��������� HEAD HOLD SPRING FRONT
30 SA5456001 4 ��� WASHER
31 0A5300606 5 ����������� SCREW PAN (S/P WASHER) M3X6
32 SA8042001 1 ���������� HEAD PCB SUPPORT PLATE
33 0A5401006 4 ������������ SCREW PAN (S/P WASHER) M4X10
34 SA5459001 1 ��������� TUBE SUPPORT PLATE
35 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
36 SA5460001 1 ������� MOTOR SETTING PLATE
37 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
38 SA5461001 1 ����������� CARRIAGE MOTOR HOLDER
39 3A6001003 3 ������������� BOLT SOCKET (S/P WASHER) M5X20
40 SA5464001 1 ��������� GEAR M0.5Z18
41 012300536 1 ������� SET SCREW SOCKET (FT) M3X5
42 SA5465001 1 ����� PULLEY  SHAFT
43 048060342 2 ����� RETAINING RING E6
44 070688850 2 ������������ BALL BEARING RADIAL 688ZZ
45 SA5466001 2 �������� CARRIAGE PULLEY
46 012500536 4 ������� SET SCREW SOCKET (FT) M5X5
47 SA5467001 1 ���������� GEAR M0.5Z120
48 047201442 1 ���������� PIN SPRING ROLL AW2
49 SA5468001 1 ��������� PULLEY  HOLDER BASE
50 S55481001 3 ������������ BOLT, SOCKET (S/P WASHER)M4X12
51 SA5602001 1 ����� PULLEY BASE PLATE
52 S55481001 2 ������������ BOLT, SOCKET (S/P WASHER)M4X12
53 018402036 1 ��������� BOLT SOCKET M4X20
54 SA5603001 1 ������ PULLEY SHAFT R
55 048060342 2 ����� RETAINING RING E6
56 070688850 2 ������������ BALL BEARING RADIAL 688ZZ
57 SA5471001 1 ���������� CARRIAGE BACK PLATE
58 0A5401006 4 ������������ SCREW PAN (S/P WASHER) M4X10
59 SA5472001 1 ����������� ENCODER STRIP
60 SA5473001 1 ��������� ENCODER STRIP SUPPORT L
61 S55481001 2 ������������ BOLT, SOCKET (S/P WASHER)M4X12
62 SA5474001 1 ��������� ENCODER STRIP SUPPORT R

GT-5410-263
12



12

D. ������� / Carriage mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5438001 1 ��������� CARRIAGE SUPPORT R
2 S47269001 2 ������������ BOLT, SOCKET (S/P WASHER)M6X20
3 SA5439001 1 ��������� CARRIAGE SUPPORT L
4 S47269001 2 ������������ BOLT, SOCKET (S/P WASHER)M6X20
5 SA5440001 2 ������������ CARRIAGE GUIDE SHAFT
6 012060636 4 ������� SET SCREW SOCKET (FT) M6X6
7 SA5441001 1 ���� STOPPER
8 S45316001 1 ������ SET SCREW COLLAR
9 012060636 2 ������� SET SCREW SOCKET (FT) M6X6
10 SA7902001 1 ������� CARRIAGE ASSY
11 SA5593001 3 ������� LINEAR BUSH 16
12 012500536 3 ������� SET SCREW SOCKET (FT) M5X5
13 048280142 2 ���������� RETAINING RING EXTERNAL C28
14 SA5445001 1 �������� CARRIAGE BELT
15 SA7980001 1 ������� BELT HOLDER
16 018400836 4 �������� BOLT SOCKET M4X8
17 SA7695001 1 �������� HEAD HOLDER ASSY
19 018402536 2 ��������� BOLT SOCKET M4X25
20 018401236 2 ��������� BOLT SOCKET M4X12
21 026040236 4 ��������� WASHER PLAIN M 4
22 SA5451001 1 ������ ADJUSTING STUD
23 081001670 1 ������� O RING PW1
24 SA5452001 1 ������������ HEAD SPRING SPACER,BACK
25 SA5453001 1 ���������� HEAD HOLD SPRING ,BACK
26 0A5300606 5 ����������� SCREW PAN (S/P WASHER) M3X6
27 SA5516001 1 ������� SPRING,PLATE
28 SA5454001 1 ����������� HEAD SPRING SPACER,FRONT
29 SA5455001 4 ��������� HEAD HOLD SPRING FRONT
30 SA5456001 4 ��� WASHER
31 0A5300606 5 ����������� SCREW PAN (S/P WASHER) M3X6
32 SA8042001 1 ���������� HEAD PCB SUPPORT PLATE
33 0A5401006 4 ������������ SCREW PAN (S/P WASHER) M4X10
34 SA5459001 1 ��������� TUBE SUPPORT PLATE
35 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
36 SA5460001 1 ������� MOTOR SETTING PLATE
37 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
38 SA5461001 1 ����������� CARRIAGE MOTOR HOLDER
39 3A6001003 3 ������������� BOLT SOCKET (S/P WASHER) M5X20
40 SA5464001 1 ��������� GEAR M0.5Z18
41 012300536 1 ������� SET SCREW SOCKET (FT) M3X5
42 SA5465001 1 ����� PULLEY  SHAFT
43 048060342 2 ����� RETAINING RING E6
44 070688850 2 ������������ BALL BEARING RADIAL 688ZZ
45 SA5466001 2 �������� CARRIAGE PULLEY
46 012500536 4 ������� SET SCREW SOCKET (FT) M5X5
47 SA5467001 1 ���������� GEAR M0.5Z120
48 047201442 1 ���������� PIN SPRING ROLL AW2
49 SA5468001 1 ��������� PULLEY  HOLDER BASE
50 S55481001 3 ������������ BOLT, SOCKET (S/P WASHER)M4X12
51 SA5602001 1 ����� PULLEY BASE PLATE
52 S55481001 2 ������������ BOLT, SOCKET (S/P WASHER)M4X12
53 018402036 1 ��������� BOLT SOCKET M4X20
54 SA5603001 1 ������ PULLEY SHAFT R
55 048060342 2 ����� RETAINING RING E6
56 070688850 2 ������������ BALL BEARING RADIAL 688ZZ
57 SA5471001 1 ���������� CARRIAGE BACK PLATE
58 0A5401006 4 ������������ SCREW PAN (S/P WASHER) M4X10
59 SA5472001 1 ����������� ENCODER STRIP
60 SA5473001 1 ��������� ENCODER STRIP SUPPORT L
61 S55481001 2 ������������ BOLT, SOCKET (S/P WASHER)M4X12
62 SA5474001 1 ��������� ENCODER STRIP SUPPORT R

GT-5410-263
12



13

D. ������� / Carriage mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

63 S55481001 2 ������������ BOLT SOCKET (S/P WASHER) M4X12
64 S03607001 1 ���������� SPRING
65 SA5475001 1 �������� ENCODER STRIP COVER
66 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
67 SA5476001 1 ����������� SENSORFLAP SUPPORT PLATE R
68 S55481001 2 ������������ BOLT SOCKET (S/P WASHER) M4X12
69 SA5477001 1 ����������� SENSORFLAP SUPPORT PLATE L
70 S55481001 2 ������������ BOLT SOCKET (S/P WASHER) M4X12
71 SA5933001 2 ���������� OIL FREE  BUSHING  6X5
72 XA0199051 2 ����������� RETAINING RING,CS8
73 SA5519001 1 �������� SENSOR FLAP SHAFT
74 048050342 2 ����� RETAINING RING E5
75 SA5481001 1 ������ SENSOR FLAP
76 0A5300606 3 ����������� SCREW PAN (S/P WASHER) M3X6
77 SA5482001 1 �������� SENSOR FLAP DOG
78 0A5300606 1 ����������� SCREW PAN (S/P WASHER) M3X6
79 SA5483001 1 ����������� SENSORFLAP RELEASE PLATE
80 SA5484001 1 ���� COLLAR ,3
81 0A5300606 1 ����������� SCREW PAN (S/P WASHER) M3X6
82 SA5485001 1 ������� SPRING
83 047301042 1 ���������� PIN SPRING ROLL AW3
84 SA5953001 1 ���������� SPRING EXTENSION 4.9X20
85 SA8043001 1 ����������� CARRIAGE PCB COVER
86 SA5376101 1 ���������� CARRIAGE PCB ASSY
87 SA5395001 1 �������� CARRIAGE MOTOR
88 0A5300606 2 ����������� SCREW PAN (S/P WASHER) M3X6
89 SA5397101 1 ���������� HARNESS:JAM SENSOR
90 LG2239001 1 ������������� PHOTO INTERRUPTER:SG-2482A
91 SA5664001 1 ������������ SOLENOID:MD-272-3
92 0A5300606 2 ����������� SCREW PAN (S/P WASHER) M3X6
93 S34413000 6 ����� SPACER
96 SA5518001 1 ������������ FFC SUPPORT,HEAD
97 SA6053001 6 ������������ CLAMP:FCR-30VO
98 S40660000 1 ��������������� EMI CORE, TFC16-8-16
99 SA5517001 1 �������������� FFC SUPPORT INSIDE, HEAD
100 SA5520001 1 ������������ EDGE GUARD CE-012

����� <For Europe only>
101 SA9087001 1 �������� CORE PLATE BASE
102 SA9086001 1 ������� CORE PLATE
103 SA8913101 2 ��������������� FERRITE CORE: ZCAT6819-5230D
104 S04159000 2 ������ BAND 1M
105 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8
106 SA9088001 2 ���������� SAPCER:4SP-15

GT-5410-263
14



14

D. ������� / Carriage mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

63 S55481001 2 ������������ BOLT SOCKET (S/P WASHER) M4X12
64 S03607001 1 ���������� SPRING
65 SA5475001 1 �������� ENCODER STRIP COVER
66 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
67 SA5476001 1 ����������� SENSORFLAP SUPPORT PLATE R
68 S55481001 2 ������������ BOLT SOCKET (S/P WASHER) M4X12
69 SA5477001 1 ����������� SENSORFLAP SUPPORT PLATE L
70 S55481001 2 ������������ BOLT SOCKET (S/P WASHER) M4X12
71 SA5933001 2 ���������� OIL FREE  BUSHING  6X5
72 XA0199051 2 ����������� RETAINING RING,CS8
73 SA5519001 1 �������� SENSOR FLAP SHAFT
74 048050342 2 ����� RETAINING RING E5
75 SA5481001 1 ������ SENSOR FLAP
76 0A5300606 3 ����������� SCREW PAN (S/P WASHER) M3X6
77 SA5482001 1 �������� SENSOR FLAP DOG
78 0A5300606 1 ����������� SCREW PAN (S/P WASHER) M3X6
79 SA5483001 1 ����������� SENSORFLAP RELEASE PLATE
80 SA5484001 1 ���� COLLAR ,3
81 0A5300606 1 ����������� SCREW PAN (S/P WASHER) M3X6
82 SA5485001 1 ������� SPRING
83 047301042 1 ���������� PIN SPRING ROLL AW3
84 SA5953001 1 ���������� SPRING EXTENSION 4.9X20
85 SA8043001 1 ����������� CARRIAGE PCB COVER
86 SA5376101 1 ���������� CARRIAGE PCB ASSY
87 SA5395001 1 �������� CARRIAGE MOTOR
88 0A5300606 2 ����������� SCREW PAN (S/P WASHER) M3X6
89 SA5397101 1 ���������� HARNESS:JAM SENSOR
90 LG2239001 1 ������������� PHOTO INTERRUPTER:SG-2482A
91 SA5664001 1 ������������ SOLENOID:MD-272-3
92 0A5300606 2 ����������� SCREW PAN (S/P WASHER) M3X6
93 S34413000 6 ����� SPACER
96 SA5518001 1 ������������ FFC SUPPORT,HEAD
97 SA6053001 6 ������������ CLAMP:FCR-30VO
98 S40660000 1 ��������������� EMI CORE, TFC16-8-16
99 SA5517001 1 �������������� FFC SUPPORT INSIDE, HEAD
100 SA5520001 1 ������������ EDGE GUARD CE-012

����� <For Europe only>
101 SA9087001 1 �������� CORE PLATE BASE
102 SA9086001 1 ������� CORE PLATE
103 SA8913101 2 ��������������� FERRITE CORE: ZCAT6819-5230D
104 S04159000 2 ������ BAND 1M
105 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8
106 SA9088001 2 ���������� SAPCER:4SP-15

GT-5410-263
14



15

E1. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA6252001 1 ��������� MNT MAIN ASSY
2 SA7694001 1 ������������ MNT FRAME SUB ASSY
4 SA5916001 4 �������� CLAMP
5 625010000 2 ������������� NYLON CLAMP NK-2N
6 624771000 2 ������������� NYLON CLAMP NK-7N
7 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
8 SA5917001 1 �������� MNT LOCATING PLATE
9 SA7946001 1 ���������� MNT BASE TORAY
10 0A5400806 8 ����������� SCREW PAN (S/P WASHER) M4X8
11 SA5736101 1 ��������� ADJUST  PLATE
12 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
13 S42446001 4 ������������ BOLT SOCKET (S/P WASHER)M6X14
14 SA5921001 1 ����� GROMMET
15 SA5922001 2 ������ FRAME F&R
16 S43275000 2 ������������ CORD CLAMP, WS2NS
17 0A5400806 8 ����������� SCREW PAN (S/P WASHER) M4X8
18 SA5925001 1 ���������� CL GUIDE R
19 SA5926001 1 ���������� CL GUIDE L
20 SA5927001 2 ��������� CL GUIDE BUSHING
21 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
22 SA5928001 1 ������� CL GUIDE LOWER
23 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
24 SA5929001 4 �������� CL GUIDE COLLAR
25 0A5401406 4 ������������ SCREW PAN (S/P WASHER) M4X14
26 026060250 4 ��������� WASHER PLAIN M 6
27 SA5931001 1 ������� CL DRIVE PLATE
28 SA5932001 2 ��������� CL DRIVE  SHAFT
29 0A5301606 1 ������������ SCREW PAN (S/P WASHER) M3X16
30 048040346 2 ����� RETAINING RING E4
31 SA5933001 4 ���������� OIL FREE  BUSHING  6X5
32 SA5934001 2 ������ RETAINING RING CSTW-6
33 XA0199001 4 ����������� RETAINING RING,CS8
34 026060250 2 ��������� WASHER PLAIN M 6
35 SA5935001 1 �������� CL CAM FOLLOWER
36 SA5933001 2 ���������� OIL FREE  BUSHING  6X5
37 XA0199001 2 ����������� RETAINING RING,CS8
38 048040346 2 ����� RETAINING RING E4
39 SA5937001 1 ���� CL DRIVE CAM
40 SA5938001 1 ��������� CL CAM DOG  LARGE
41 SA5939001 1 ��������� CL CAM DOG  SMALL
42 X56655001 2 ������������� RETAINING RING: CSTW-3.5
43 026060250 1 ��������� WASHER PLAIN M 6
44 048040346 1 ����� RETAINING RING E4
45 SA5940001 1 �������� CAP LIFTER FRAME
46 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
47 SA5941001 4 ������ CAP RUBBER
48 SA7692001 4 �������� CAP RUBBER HOLDER
49 SA5943001 8 �������� SPRING COMPRESSION 8X15
50 SA6289101 4 ���������� CAPPING TUBE ASSY

GT-5410-264
16



16

E1. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA6252001 1 ��������� MNT MAIN ASSY
2 SA7694001 1 ������������ MNT FRAME SUB ASSY
4 SA5916001 4 �������� CLAMP
5 625010000 2 ������������� NYLON CLAMP NK-2N
6 624771000 2 ������������� NYLON CLAMP NK-7N
7 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
8 SA5917001 1 �������� MNT LOCATING PLATE
9 SA7946001 1 ���������� MNT BASE TORAY
10 0A5400806 8 ����������� SCREW PAN (S/P WASHER) M4X8
11 SA5736101 1 ��������� ADJUST  PLATE
12 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
13 S42446001 4 ������������ BOLT SOCKET (S/P WASHER)M6X14
14 SA5921001 1 ����� GROMMET
15 SA5922001 2 ������ FRAME F&R
16 S43275000 2 ������������ CORD CLAMP, WS2NS
17 0A5400806 8 ����������� SCREW PAN (S/P WASHER) M4X8
18 SA5925001 1 ���������� CL GUIDE R
19 SA5926001 1 ���������� CL GUIDE L
20 SA5927001 2 ��������� CL GUIDE BUSHING
21 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
22 SA5928001 1 ������� CL GUIDE LOWER
23 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
24 SA5929001 4 �������� CL GUIDE COLLAR
25 0A5401406 4 ������������ SCREW PAN (S/P WASHER) M4X14
26 026060250 4 ��������� WASHER PLAIN M 6
27 SA5931001 1 ������� CL DRIVE PLATE
28 SA5932001 2 ��������� CL DRIVE  SHAFT
29 0A5301606 1 ������������ SCREW PAN (S/P WASHER) M3X16
30 048040346 2 ����� RETAINING RING E4
31 SA5933001 4 ���������� OIL FREE  BUSHING  6X5
32 SA5934001 2 ������ RETAINING RING CSTW-6
33 XA0199001 4 ����������� RETAINING RING,CS8
34 026060250 2 ��������� WASHER PLAIN M 6
35 SA5935001 1 �������� CL CAM FOLLOWER
36 SA5933001 2 ���������� OIL FREE  BUSHING  6X5
37 XA0199001 2 ����������� RETAINING RING,CS8
38 048040346 2 ����� RETAINING RING E4
39 SA5937001 1 ���� CL DRIVE CAM
40 SA5938001 1 ��������� CL CAM DOG  LARGE
41 SA5939001 1 ��������� CL CAM DOG  SMALL
42 X56655001 2 ������������� RETAINING RING: CSTW-3.5
43 026060250 1 ��������� WASHER PLAIN M 6
44 048040346 1 ����� RETAINING RING E4
45 SA5940001 1 �������� CAP LIFTER FRAME
46 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
47 SA5941001 4 ������ CAP RUBBER
48 SA7692001 4 �������� CAP RUBBER HOLDER
49 SA5943001 8 �������� SPRING COMPRESSION 8X15
50 SA6289101 4 ���������� CAPPING TUBE ASSY

GT-5410-264
16



17

E1. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

51 SA5945001 1 ������������ W RACK GEAR PLATE SUB ASSY
52 025050236 2 ��������� WASHER PLAIN M 5
53 SA5948101 1 ����������� BUSHING  SUPPORT R
54 SA5949101 1 ����������� BUSHING  SUPPORT L
55 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
56 SA5950001 4 ����������� OIL FREE  BUSHING 10X6
57 SA5951001 4 ������� RETAINING RING CSTW-12
58 SA5952001 1 ������ W DRIVE PLATE
59 SA5953001 1 ���������� SPRING EXTENSION 4.9X20
60 SA9001001 1 ������� WIPER ASSY
61 SA5957101 1 ���������� SPRING EXTENSION 3.5X30
62 SA5958001 2 �������� W GUIDE SHAFT
63 SA5959001 4 ������� RETANING RING CSTW-10
64 048070346 2 ����� RETAINING RING E7
65 SA5960001 1 ���� WL POSITIONING CAM
66 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
67 SA5961001 1 ������� WIPER DRIVE IDLE GEAR
68 048030346 1 ����� RETAINING RING E3
69 SA5962001 1 ��������� WL THRUST SHAFT
70 SA5963001 1 �������� SPRING COMPRESSION 8X23
71 026060250 1 ��������� WASHER PLAIN M 6
72 048040346 2 ����� RETAINING RING E4
73 SA5933001 2 ���������� OIL FREE  BUSHING  6X5
74 XA0199001 2 ����������� RETAINING RING,CS8
75 SA5965001 2 ������ MOTOR SUB ASSY
76 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
77 SA5489001 1 ���������� HARNESS:MNT MOTOR
78 SA5492101 1 ������������� SWITCH:ABJ363840
79 0A5301006 1 ������������ SCREW PAN (S/P WASHER) M3X10
80 SA5915001 1 ������ GROMMET
81 SA5971001 1 ������� SENSOR  BRACKET
82 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
83 SA5972001 1 ����� WL LATERAL SUPPORT
84 0A4403006 1 ������������ SCREW PAN (S/P WASHER) M4X30
85 SA5973001 1 ��� WIPER DOG PLATE
86 SA5491001 1 �������� MAINTE SENSOR ASSY
87 018300836 2 �������� BOLT SOCKET M3X8
88 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
89 SA5984001 1 ��������� CIRCUIT BOARD BRACKET
90 S00554000 4 ������� SUPPORT, 6NS
91 SA6198001 1 ��������� MNT PCB COVER
92 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
93 SA5992001 1 ��������� MNT TOP COVER RIGHT
94 SA5993001 1 ��������� MNT TOP COVER LEFT
95 SA6199001 1 ������������ EDGE GUARD CE-012
96 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
97 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
98 S50423000 2 ����������� BUSHING, TB-1926
100 SA5966001 1 �������� CASSETTE UPPER SUB ASSY
101 SA5969001 1 ������ CASSETTE LOWER
102 SA5369101 1 ����������� PCB ASSY MAINTENANCE
103 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
104 SA5396001 4 ���� SPACER
105 SA4463001 4 �������� CAP SPACER

GT-5410-264
18



18

E1. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

51 SA5945001 1 ������������ W RACK GEAR PLATE SUB ASSY
52 025050236 2 ��������� WASHER PLAIN M 5
53 SA5948101 1 ����������� BUSHING  SUPPORT R
54 SA5949101 1 ����������� BUSHING  SUPPORT L
55 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
56 SA5950001 4 ����������� OIL FREE  BUSHING 10X6
57 SA5951001 4 ������� RETAINING RING CSTW-12
58 SA5952001 1 ������ W DRIVE PLATE
59 SA5953001 1 ���������� SPRING EXTENSION 4.9X20
60 SA9001001 1 ������� WIPER ASSY
61 SA5957101 1 ���������� SPRING EXTENSION 3.5X30
62 SA5958001 2 �������� W GUIDE SHAFT
63 SA5959001 4 ������� RETANING RING CSTW-10
64 048070346 2 ����� RETAINING RING E7
65 SA5960001 1 ���� WL POSITIONING CAM
66 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
67 SA5961001 1 ������� WIPER DRIVE IDLE GEAR
68 048030346 1 ����� RETAINING RING E3
69 SA5962001 1 ��������� WL THRUST SHAFT
70 SA5963001 1 �������� SPRING COMPRESSION 8X23
71 026060250 1 ��������� WASHER PLAIN M 6
72 048040346 2 ����� RETAINING RING E4
73 SA5933001 2 ���������� OIL FREE  BUSHING  6X5
74 XA0199001 2 ����������� RETAINING RING,CS8
75 SA5965001 2 ������ MOTOR SUB ASSY
76 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
77 SA5489001 1 ���������� HARNESS:MNT MOTOR
78 SA5492101 1 ������������� SWITCH:ABJ363840
79 0A5301006 1 ������������ SCREW PAN (S/P WASHER) M3X10
80 SA5915001 1 ������ GROMMET
81 SA5971001 1 ������� SENSOR  BRACKET
82 0A5300806 1 ����������� SCREW PAN (S/P WASHER) M3X8
83 SA5972001 1 ����� WL LATERAL SUPPORT
84 0A4403006 1 ������������ SCREW PAN (S/P WASHER) M4X30
85 SA5973001 1 ��� WIPER DOG PLATE
86 SA5491001 1 �������� MAINTE SENSOR ASSY
87 018300836 2 �������� BOLT SOCKET M3X8
88 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
89 SA5984001 1 ��������� CIRCUIT BOARD BRACKET
90 S00554000 4 ������� SUPPORT, 6NS
91 SA6198001 1 ��������� MNT PCB COVER
92 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
93 SA5992001 1 ��������� MNT TOP COVER RIGHT
94 SA5993001 1 ��������� MNT TOP COVER LEFT
95 SA6199001 1 ������������ EDGE GUARD CE-012
96 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
97 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
98 S50423000 2 ����������� BUSHING, TB-1926
100 SA5966001 1 �������� CASSETTE UPPER SUB ASSY
101 SA5969001 1 ������ CASSETTE LOWER
102 SA5369101 1 ����������� PCB ASSY MAINTENANCE
103 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
104 SA5396001 4 ���� SPACER
105 SA4463001 4 �������� CAP SPACER

GT-5410-264
18



19

E2. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5974001 1 �������� SUCTION PUMP HOUSING
2 085300816 2 ����������� TAPTITE BIND P M3X8
3 SA5975001 1 ������ PUMP ROTOR
4 SA5976001 1 �������� ROTATE GEAR
5 LG2239001 1 ������������� PHOTO INTERRUPTER:SG-2482A
6 SA5977001 1 ��������� PUMP SENSOR BRACKET
7 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
8 SA5978001 3 ������ ROLLER
9 SA5979001 1 �������� ROTOR CENTER SHAFT
10 SA5980001 1 ���������� ROTOR SUPPORT
11 085300816 2 ����������� TAPTITE BIND P M3X8
12 SA5981001 1 ���������� SUPPORT STOPPER PLATE
13 085300816 2 ����������� TAPTITE BIND P M3X8
14 SA5982001 1 ��������� ROTOR HOLDER
15 0A4303506 2 ������������ SCREW PAN (S/P WASHER) M3X35
16 SA5983001 1 ������ SUCTION PUMP BRACKET
17 SA5921001 2 ����� GROMMET
18 SA6335001 1 ������������ SOLENOID FIXING ANGLE
19 SA5916001 2 �������� CLAMP
21 SA6333001 2 ���������� PUMP UNIT FIXING ANGLE
22 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
23 SA5995001 1 �������� FITTING SUPPORT BRACKET
24 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
25 SA5996101 1 ������� DRAIN PLUG
26 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
27 SA6003001 1 ���� KI TIE
28 SA6001001 1 ������� PUMP TUBE
29 SA5965001 1 ������ MOTOR SUB ASSY
30 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
31 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
32 SA5986001 1 �������� SOLENOID BASE BRACKET
33 SA5490001 1 ������������ HARNESS:MNT SOL
34 SA5497001 5 ������������� SOLENOID:TDS-12EL
35 SA6155001 2 ��������� CLIP:CS-6U
36 0A5300806 12 ����������� SCREW PAN (S/P WASHER) M3X8
37 SA6335001 2 ������������ SOLENOID FIXING ANGLE
38 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
39 047301242 5 ���������� PIN SPRING ROLL AW3
40 SA5988001 5 ��������� PLUNGER STOP
41 SA5989001 5 �������� PLUNGER HEAD
42 SA5990001 5 ��������� SPRING COMPRESSION 14X30
43 SA5959001 5 ������� RETANING RING CSTW-10
44 SA6004001 5 ��������� SUCTION TUBE
45 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
46 SA6253001 1 �������� BRANCH FITTING ASSY
47 SA6341001 1 ������������ BREAKER TUBE ASSY1

����� <For USA and Canada >
48 S52162000 3 ������� CORE, NF-65
49 S52163000 3 �������� CORE, NF-130

����� <For Europe only>
49 S52163000 1 �������� CORE, NF-130

GT-5410-264
20



20

E2. �������� / Maintenance mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5974001 1 �������� SUCTION PUMP HOUSING
2 085300816 2 ����������� TAPTITE BIND P M3X8
3 SA5975001 1 ������ PUMP ROTOR
4 SA5976001 1 �������� ROTATE GEAR
5 LG2239001 1 ������������� PHOTO INTERRUPTER:SG-2482A
6 SA5977001 1 ��������� PUMP SENSOR BRACKET
7 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
8 SA5978001 3 ������ ROLLER
9 SA5979001 1 �������� ROTOR CENTER SHAFT
10 SA5980001 1 ���������� ROTOR SUPPORT
11 085300816 2 ����������� TAPTITE BIND P M3X8
12 SA5981001 1 ���������� SUPPORT STOPPER PLATE
13 085300816 2 ����������� TAPTITE BIND P M3X8
14 SA5982001 1 ��������� ROTOR HOLDER
15 0A4303506 2 ������������ SCREW PAN (S/P WASHER) M3X35
16 SA5983001 1 ������ SUCTION PUMP BRACKET
17 SA5921001 2 ����� GROMMET
18 SA6335001 1 ������������ SOLENOID FIXING ANGLE
19 SA5916001 2 �������� CLAMP
21 SA6333001 2 ���������� PUMP UNIT FIXING ANGLE
22 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
23 SA5995001 1 �������� FITTING SUPPORT BRACKET
24 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
25 SA5996101 1 ������� DRAIN PLUG
26 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
27 SA6003001 1 ���� KI TIE
28 SA6001001 1 ������� PUMP TUBE
29 SA5965001 1 ������ MOTOR SUB ASSY
30 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
31 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
32 SA5986001 1 �������� SOLENOID BASE BRACKET
33 SA5490001 1 ������������ HARNESS:MNT SOL
34 SA5497001 5 ������������� SOLENOID:TDS-12EL
35 SA6155001 2 ��������� CLIP:CS-6U
36 0A5300806 12 ����������� SCREW PAN (S/P WASHER) M3X8
37 SA6335001 2 ������������ SOLENOID FIXING ANGLE
38 0A5300806 4 ����������� SCREW PAN (S/P WASHER) M3X8
39 047301242 5 ���������� PIN SPRING ROLL AW3
40 SA5988001 5 ��������� PLUNGER STOP
41 SA5989001 5 �������� PLUNGER HEAD
42 SA5990001 5 ��������� SPRING COMPRESSION 14X30
43 SA5959001 5 ������� RETANING RING CSTW-10
44 SA6004001 5 ��������� SUCTION TUBE
45 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
46 SA6253001 1 �������� BRANCH FITTING ASSY
47 SA6341001 1 ������������ BREAKER TUBE ASSY1

����� <For USA and Canada >
48 S52162000 3 ������� CORE, NF-65
49 S52163000 3 �������� CORE, NF-130

����� <For Europe only>
49 S52163000 1 �������� CORE, NF-130

GT-5410-264
20



21

F. ����� / Ink supply mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5623001 1 ��������� CARTRIDGE HOLDER PLATE
2 SA5624001 1 ��������� CARTRIDGE HOLDER
3 S55479001 9 ����������� BOLT SOCKET (S/P WASHER) M4X8
4 SA5625001 4 �������� FULCRUM POSITION PLATE
5 018300836 8 �������� BOLT SOCKET M3X8
6 025030236 8 ��������� WASHER PLAIN M 3
7 SA5626001 4 ���������� MATERIAL PLATE
8 SA5484001 4 ���� COLLAR ,3
9 025050236 4 ��������� WASHER PLAIN M 5
10 0A5300606 4 ����������� SCREW PAN (S/P WASHER) M3X6
11 SA5628101 4 ����������� CARTRIDGE PLATE
12 SA5484001 4 ���� COLLAR ,3
13 025050236 4 ��������� WASHER PLAIN M 5
14 0A5300606 4 ����������� SCREW PAN (S/P WASHER) M3X6
15 SA5630001 4 ����� SPRING
16 SA5631001 4 ��������� DETECTION GUIDE PLATE
17 0A5300606 24 ����������� SCREW PAN (S/P WASHER) M3X6
18 SA5632001 8 ���������� SPACER:AS-312
19 SA5633001 4 ������� PRESS SPRING
20 0A5300606 4 ����������� SCREW PAN (S/P WASHER) M3X6
21 SA5634001 4 ���� NEEDLE
22 021100205 4 �������� NUT 2 M10
23 SA5635001 4 �������� TUBE CLAMP
24 SA5636001 2 ���������� TUBE HOLDER S
25 0A5300606 4 ����������� SCREW PAN (S/P WASHER) M3X6
26 SA5637001 3 ������� TUBE HOLDER
27 0A5300606 6 ����������� SCREW PAN (S/P WASHER) M3X6
28 SA5638001 4 ����������� ROUND TUBE HOLDER
29 SA5639001 1 ��������� TUBE HOLDER LOW
30 SA5640001 1 ��������� TUBE HOLDER UPPER
31 037300815 2 ���������� TAPPING SCREW PAN V M3X8
32 SA5641001 1 ���������� SPACER 4X8X25
33 0A5403006 1 ������������ SCREW PAN (S/P WASHER) M4X30
34 SA5642001 4 ���� TUBE
35 SA5643001 4 �������� TUBE CONNECTOR
36 SA5644001 4 ������� TUBE GUARD
38 SA5493001 1 ��������� HOLDER PLATE
39 S47269001 6 ������������ BOLT, SOCKET (S/P WASHER)M6X20
40 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8
41 SA5365101 1 ������������ INK SENSOR A PCB ASSY
42 SA5367101 1 ������������ INK SENSOR B PCB ASSY
43 SA5390001 1 ���������� HARNESS:INK SENSOR
44 SA5469001 4 ���� FELT
45 S43275000 3 ������������ CORD CLAMP, WS2NS
46 SA5846101 4 ������� PRINT HEAD
47 SA5884001 4 ������� HIGH TEMP LABEL
48 S04159000 1 ������ BAND, 1M

GT-5410-352
22



22

F. ����� / Ink supply mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5623001 1 ��������� CARTRIDGE HOLDER PLATE
2 SA5624001 1 ��������� CARTRIDGE HOLDER
3 S55479001 9 ����������� BOLT SOCKET (S/P WASHER) M4X8
4 SA5625001 4 �������� FULCRUM POSITION PLATE
5 018300836 8 �������� BOLT SOCKET M3X8
6 025030236 8 ��������� WASHER PLAIN M 3
7 SA5626001 4 ���������� MATERIAL PLATE
8 SA5484001 4 ���� COLLAR ,3
9 025050236 4 ��������� WASHER PLAIN M 5
10 0A5300606 4 ����������� SCREW PAN (S/P WASHER) M3X6
11 SA5628101 4 ����������� CARTRIDGE PLATE
12 SA5484001 4 ���� COLLAR ,3
13 025050236 4 ��������� WASHER PLAIN M 5
14 0A5300606 4 ����������� SCREW PAN (S/P WASHER) M3X6
15 SA5630001 4 ����� SPRING
16 SA5631001 4 ��������� DETECTION GUIDE PLATE
17 0A5300606 24 ����������� SCREW PAN (S/P WASHER) M3X6
18 SA5632001 8 ���������� SPACER:AS-312
19 SA5633001 4 ������� PRESS SPRING
20 0A5300606 4 ����������� SCREW PAN (S/P WASHER) M3X6
21 SA5634001 4 ���� NEEDLE
22 021100205 4 �������� NUT 2 M10
23 SA5635001 4 �������� TUBE CLAMP
24 SA5636001 2 ���������� TUBE HOLDER S
25 0A5300606 4 ����������� SCREW PAN (S/P WASHER) M3X6
26 SA5637001 3 ������� TUBE HOLDER
27 0A5300606 6 ����������� SCREW PAN (S/P WASHER) M3X6
28 SA5638001 4 ����������� ROUND TUBE HOLDER
29 SA5639001 1 ��������� TUBE HOLDER LOW
30 SA5640001 1 ��������� TUBE HOLDER UPPER
31 037300815 2 ���������� TAPPING SCREW PAN V M3X8
32 SA5641001 1 ���������� SPACER 4X8X25
33 0A5403006 1 ������������ SCREW PAN (S/P WASHER) M4X30
34 SA5642001 4 ���� TUBE
35 SA5643001 4 �������� TUBE CONNECTOR
36 SA5644001 4 ������� TUBE GUARD
38 SA5493001 1 ��������� HOLDER PLATE
39 S47269001 6 ������������ BOLT, SOCKET (S/P WASHER)M6X20
40 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8
41 SA5365101 1 ������������ INK SENSOR A PCB ASSY
42 SA5367101 1 ������������ INK SENSOR B PCB ASSY
43 SA5390001 1 ���������� HARNESS:INK SENSOR
44 SA5469001 4 ���� FELT
45 S43275000 3 ������������ CORD CLAMP, WS2NS
46 SA5846101 4 ������� PRINT HEAD
47 SA5884001 4 ������� HIGH TEMP LABEL
48 S04159000 1 ������ BAND, 1M

GT-5410-352
22



23

H. ���� / Waste ink mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5645001 1 �������� WASTE CARTRIDGE TRAY
2 SA5646001 1 ��������� WASTE INK GUIDE R
3 SA5633001 2 ������� PRESS SPRING
4 0A5300606 2 ����������� SCREW PAN (S/P WASHER) M3X6
5 SA5648001 1 ��������� WASTE INK GUIDE L
6 0A5300606 8 ����������� SCREW PAN (S/P WASHER) M3X6
7 SA5649001 1 ���������� WASTE INK PLATE
8 018300836 1 �������� BOLT SOCKET M3X8
9 021300206 1 ������� NUT 2 M3
10 SA5650001 2 ������� WASTE INK GUARD
11 S25283001 2 ����� SHOULDER SCREW, M4
12 S42446001 8 ������������ BOLT SOCKET (S/P WASHER)M6X14
13 SA5651001 1 ���� FELT
14 SA5652001 1 ����������� WASTE INK STAY A
15 SA5653001 1 �������� MICRO SWITCH
16 0A5301606 2 ������������ SCREW PAN (S/P WASHER) M3X14
17 SA5654001 1 ����������� WASTE INK STAY B
18 SA5653001 1 �������� MICRO SWITCH
19 0A5301606 2 ������������ SCREW PAN (S/P WASHER) M3X14
20 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8
21 SA5656001 1 ������ SPRING
22 SA5657001 1 �������� FLASH PLATE
23 SA5658001 1 ���������� FLASH INK TUBE
24 S04159000 2 ������ BAND, 1M
25 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
26 SA5660001 1 ���������� WASTE INK TUBE PLATE
27 SA5661001 1 �������� WASTE INK TUBE
28 S04159000 3 ������ BAND, 1M
29 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
30 SA5398001 1 �������� HARNESS:DRAIN
31 SA5586001 2 ���������� WASTE INK GUIDE PLATE
32 SA6008001 1 ������� WASTE INK COVER
33 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8

GT-5410-354
24



24

H. ���� / Waste ink mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5645001 1 �������� WASTE CARTRIDGE TRAY
2 SA5646001 1 ��������� WASTE INK GUIDE R
3 SA5633001 2 ������� PRESS SPRING
4 0A5300606 2 ����������� SCREW PAN (S/P WASHER) M3X6
5 SA5648001 1 ��������� WASTE INK GUIDE L
6 0A5300606 8 ����������� SCREW PAN (S/P WASHER) M3X6
7 SA5649001 1 ���������� WASTE INK PLATE
8 018300836 1 �������� BOLT SOCKET M3X8
9 021300206 1 ������� NUT 2 M3
10 SA5650001 2 ������� WASTE INK GUARD
11 S25283001 2 ����� SHOULDER SCREW, M4
12 S42446001 8 ������������ BOLT SOCKET (S/P WASHER)M6X14
13 SA5651001 1 ���� FELT
14 SA5652001 1 ����������� WASTE INK STAY A
15 SA5653001 1 �������� MICRO SWITCH
16 0A5301606 2 ������������ SCREW PAN (S/P WASHER) M3X14
17 SA5654001 1 ����������� WASTE INK STAY B
18 SA5653001 1 �������� MICRO SWITCH
19 0A5301606 2 ������������ SCREW PAN (S/P WASHER) M3X14
20 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8
21 SA5656001 1 ������ SPRING
22 SA5657001 1 �������� FLASH PLATE
23 SA5658001 1 ���������� FLASH INK TUBE
24 S04159000 2 ������ BAND, 1M
25 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
26 SA5660001 1 ���������� WASTE INK TUBE PLATE
27 SA5661001 1 �������� WASTE INK TUBE
28 S04159000 3 ������ BAND, 1M
29 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
30 SA5398001 1 �������� HARNESS:DRAIN
31 SA5586001 2 ���������� WASTE INK GUIDE PLATE
32 SA6008001 1 ������� WASTE INK COVER
33 S55479001 4 ����������� BOLT SOCKET (S/P WASHER) M4X8

GT-5410-354
24



25

J. ������������ / Control box mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
2 SA6154001 1 ������������ CLAMP:FCR-35VO
3 SA5761001 1 ������������ GROMMET:CSG-016
4 J04115001 1 ����������� LABEL, ELEC. SHOCK 6 LANG.
5 SA5343201 1 �������� MAIN PCB ASSY
6 SA5352001 1 ������������� LITHIUM BATTERY:CR2032
7 SA6031001 6 ��������� SPACER:AP-50
8 0A5300606 12 ����������� SCREW PAN (S/P WASHER) M3X6
9 SA6329101 1 �������������� MAIN HEAD POWER SUPPLY ASSY US
10 SA7914001 4 ���������� COLLAR:ASF-320
11 0A5300606 8 ����������� SCREW PAN (S/P WASHER) M3X6
12 SA6330101 1 ��������������� MAIN PM POWER SUPPLY ASSY 115V
13 S00554000 3 ������� SUPPORT, 6NS
14 SA7913001 3 ���������� SPACER:4SP-20
15 0A4400606 6 ����������� SCREW, PAN (S/P WASHER) M4X6
16 SA5385101 1 ����������� HARNESS:AML-BHM
17 SA5386001 1 ����������� HARNESS:AML POWER
18 SA5387001 1 ����������� HARNESS:BHM POWER
19 S04159000 1 ������ BAND, 1M
20 LG4618001 1 �������������� SPEAKER UNIT MINIFB
21 SA5470001 2 ����������� SPEAKER SUPPORT
22 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
23 S04159000 1 ������ BAND, 1M
24 SA6155001 1 ��������� CLIP:CS-6U
25 0A5400806 1 ����������� SCREW PAN (S/P WASHER) M4X8
26 S43275000 2 ������������ CORD CLAMP, WS2NS
27 SA6365001 1 ���������� BRUSH:ELECBAR SFA 50MM
28 SA3573001 1 ������ CF CAP
29 0A5301006 2 ������������ SCREW PAN (S/P WASHER) M3X10
30 S43274000 1 ����������� BUSH, TB-2938
31 S50423000 1 ����������� BUSHING, TB-1926
32 SA6054001 2 �������� CLAMP:B-4S
33 062300816 1 ������ SCREW PAN M3X8
34 S55479001 6 ����������� BOLT SOCKET (S/P WASHER) M4X8
35 SA5384001 1 ���������� HARNESS:AC POWER
36 SA5383101 1 ����������� HARNESS:COVER SW
37 SA6040001 1 ������������ SWITCH:AJ8201BF
38 SA5382001 1 ��������� HARNESS:INLET
39 SA5381001 1 �������� GROUND WIRE:150
40 SA6145001 1 ����������� SWITCH:AZD1000
41 SA6144001 1 ����������� CONNECTOR:AZD1830
42 S37059001 1 ����� LABEL, PE
43 SA6268001 1 �������� GRONUD WIRE:200
44 SA6269001 1 ���������� HARNESS:AC SWITCH
45 SA6270001 1 ��������������� INLET:AP-300-2B2
46 SA6271001 1 �������������� EMC FILTER:ZCB2206-11S
47 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
50 S06696004 2 �������� SCREW, FLAT M3X6
51 SA6090001 1 ������� PLATE UNDER BOARD
52 SA7918001 1 ������������ SUPPORT:KGLS-12S
53 S37060001 1 ������ LABEL, GROUNDING

����� <For USA & Canada >
48 S52163000 2 �������� ������������
49 S52162000 1 ������� �����������

GT-5410-502
26



26

J. ������������ / Control box mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
2 SA6154001 1 ������������ CLAMP:FCR-35VO
3 SA5761001 1 ������������ GROMMET:CSG-016
4 J04115001 1 ����������� LABEL, ELEC. SHOCK 6 LANG.
5 SA5343201 1 �������� MAIN PCB ASSY
6 SA5352001 1 ������������� LITHIUM BATTERY:CR2032
7 SA6031001 6 ��������� SPACER:AP-50
8 0A5300606 12 ����������� SCREW PAN (S/P WASHER) M3X6
9 SA6329101 1 �������������� MAIN HEAD POWER SUPPLY ASSY US
10 SA7914001 4 ���������� COLLAR:ASF-320
11 0A5300606 8 ����������� SCREW PAN (S/P WASHER) M3X6
12 SA6330101 1 ��������������� MAIN PM POWER SUPPLY ASSY 115V
13 S00554000 3 ������� SUPPORT, 6NS
14 SA7913001 3 ���������� SPACER:4SP-20
15 0A4400606 6 ����������� SCREW, PAN (S/P WASHER) M4X6
16 SA5385101 1 ����������� HARNESS:AML-BHM
17 SA5386001 1 ����������� HARNESS:AML POWER
18 SA5387001 1 ����������� HARNESS:BHM POWER
19 S04159000 1 ������ BAND, 1M
20 LG4618001 1 �������������� SPEAKER UNIT MINIFB
21 SA5470001 2 ����������� SPEAKER SUPPORT
22 0A5400806 2 ����������� SCREW PAN (S/P WASHER) M4X8
23 S04159000 1 ������ BAND, 1M
24 SA6155001 1 ��������� CLIP:CS-6U
25 0A5400806 1 ����������� SCREW PAN (S/P WASHER) M4X8
26 S43275000 2 ������������ CORD CLAMP, WS2NS
27 SA6365001 1 ���������� BRUSH:ELECBAR SFA 50MM
28 SA3573001 1 ������ CF CAP
29 0A5301006 2 ������������ SCREW PAN (S/P WASHER) M3X10
30 S43274000 1 ����������� BUSH, TB-2938
31 S50423000 1 ����������� BUSHING, TB-1926
32 SA6054001 2 �������� CLAMP:B-4S
33 062300816 1 ������ SCREW PAN M3X8
34 S55479001 6 ����������� BOLT SOCKET (S/P WASHER) M4X8
35 SA5384001 1 ���������� HARNESS:AC POWER
36 SA5383101 1 ����������� HARNESS:COVER SW
37 SA6040001 1 ������������ SWITCH:AJ8201BF
38 SA5382001 1 ��������� HARNESS:INLET
39 SA5381001 1 �������� GROUND WIRE:150
40 SA6145001 1 ����������� SWITCH:AZD1000
41 SA6144001 1 ����������� CONNECTOR:AZD1830
42 S37059001 1 ����� LABEL, PE
43 SA6268001 1 �������� GRONUD WIRE:200
44 SA6269001 1 ���������� HARNESS:AC SWITCH
45 SA6270001 1 ��������������� INLET:AP-300-2B2
46 SA6271001 1 �������������� EMC FILTER:ZCB2206-11S
47 0A5300806 2 ����������� SCREW PAN (S/P WASHER) M3X8
50 S06696004 2 �������� SCREW, FLAT M3X6
51 SA6090001 1 ������� PLATE UNDER BOARD
52 SA7918001 1 ������������ SUPPORT:KGLS-12S
53 S37060001 1 ������ LABEL, GROUNDING

����� <For USA & Canada >
48 S52163000 2 �������� ������������
49 S52162000 1 ������� �����������

GT-5410-502
26



27

K. ����� / Power supply equipment mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5380001 1 ����������� HARNESS:MAINTENANCE COM
2 SA5389001 1 ����������� HARNESS:INK COM
3 SA5391001 1 ������������ FFC:CARRIAGE SIGNAL
4 SA5392001 1 ���������� FFC:HEAD POWER
5 SA5394001 1 ������ FFC:PANEL

����� <For Europe only>
6 SA8913101 2 ������� �������� FERRITE CORE:ZCAT6819-5230D
7 SA8981001 4 ������ PAD

������� <For Supply parts>
8 SA5393001 1 ������ FFC:HEAD

GT-5410-515
28



28

K. ����� / Power supply equipment mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5380001 1 ����������� HARNESS:MAINTENANCE COM
2 SA5389001 1 ����������� HARNESS:INK COM
3 SA5391001 1 ������������ FFC:CARRIAGE SIGNAL
4 SA5392001 1 ���������� FFC:HEAD POWER
5 SA5394001 1 ������ FFC:PANEL

����� <For Europe only>
6 SA8913101 2 ������� �������� FERRITE CORE:ZCAT6819-5230D
7 SA8981001 4 ������ PAD

������� <For Supply parts>
8 SA5393001 1 ������ FFC:HEAD

GT-5410-515
28



29

L. ������� / Operation panel mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5357101 1 �������� PANEL PCB ASSY
2 SA5360001 1 ������������� LIGHT PLATE ASSY
3 SA5627101 1 �������� PANEL COVER ASSY
4 026030135 5 ��������� WASHER PLAIN S 3
5 083300615 5 ��������� TAPTITE PAN P M3X6
6 085300816 3 ����������� TAPTITE BIND P M3X8
7 060400616 4 ������� SCREW TRUSS M4X6
8 SA5463001 1 ���������� SWITCH ATTACHMENT PLATE
9 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
10 SA5400001 1 �������� SWITCH:HW1L-M410Q1G-TK2318
11 SA5388001 1 ������������ HARNESS:PRINT SWITCH
12 SA5511101 1 ������ PANEL SHEET

GT-5410-530
30



30

L. ������� / Operation panel mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5357101 1 �������� PANEL PCB ASSY
2 SA5360001 1 ������������� LIGHT PLATE ASSY
3 SA5627101 1 �������� PANEL COVER ASSY
4 026030135 5 ��������� WASHER PLAIN S 3
5 083300615 5 ��������� TAPTITE PAN P M3X6
6 085300816 3 ����������� TAPTITE BIND P M3X8
7 060400616 4 ������� SCREW TRUSS M4X6
8 SA5463001 1 ���������� SWITCH ATTACHMENT PLATE
9 S55479001 2 ����������� BOLT SOCKET (S/P WASHER) M4X8
10 SA5400001 1 �������� SWITCH:HW1L-M410Q1G-TK2318
11 SA5388001 1 ������������ HARNESS:PRINT SWITCH
12 SA5511101 1 ������ PANEL SHEET

GT-5410-530
30



31

Z. ����� / Accessories
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5885101 1 ������������ NOZZLE CLEANING KIT
2 SA5896101 4 ���������� FILTER CARTRIDGE
5 SA6452001 1 ����������� AC CORD, UL/CSA
6 SA8914001 2 ������������ AC CORD LABEL 110-120V

����� <For Europe only>
7 142721001 1 ��������� HEXAGONAL WRENCH, 3

GT-5410-910
32



32

Z. ����� / Accessories
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5885101 1 ������������ NOZZLE CLEANING KIT
2 SA5896101 4 ���������� FILTER CARTRIDGE
5 SA6452001 1 ����������� AC CORD, UL/CSA
6 SA8914001 2 ������������ AC CORD LABEL 110-120V

����� <For Europe only>
7 142721001 1 ��������� HEXAGONAL WRENCH, 3

GT-5410-910
32



33



34



35

Co. ��� / Consumables
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 GC-50K 1 ������������� BLACK INK CARTRIGE
2 GC-50M 1 �������������� MAGENTA INK CARTRIGE
3 GC-50C 1 ������������ CYAN INK CARTRIGE
4 GC-51Y 1 ������������� YELLOW INK CARTRIGE
5 SA5629101 1 ��������������� WASTE INK CARTRIDGE ASSY
6 SA5620201 1 ������� PLATEN SHEET
7 SA6401201 1 �������� PLATEN SHEET S
8 SA8211101 1 ��������� PLATEN SHEET SS

GT-5410-Co
36



36

Co. ��� / Consumables
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 GC-50K 1 ������������� BLACK INK CARTRIGE
2 GC-50M 1 �������������� MAGENTA INK CARTRIGE
3 GC-50C 1 ������������ CYAN INK CARTRIGE
4 GC-51Y 1 ������������� YELLOW INK CARTRIGE
5 SA5629101 1 ��������������� WASTE INK CARTRIDGE ASSY
6 SA5620201 1 ������� PLATEN SHEET
7 SA6401201 1 �������� PLATEN SHEET S
8 SA8211101 1 ��������� PLATEN SHEET SS

GT-5410-Co
36



37

Sp. ������ / Option parts
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5774101 1 ������������� CAP CLEANING KIT

2 SA5784001 1 ������������� CLEAN STICK 100

3 SA5885101 1 ������������ NOZZLE CLEANING KIT

4 SA5888001 1 �������������� CLEAN APPLICATOR 50

5 SA6248101 1 ��������� WASH LIQUID ASSY

6 SA5718101 1 �������������� CLEANING CARTRIDGE ASSY

7 SA6292001 1 ����������� NOZZLE PROTECT FILM 4

8 SA5719101 1 ������� SERVICE KIT

9 SA6399001 1 ������� YOUTH PLATEN
10 SA6401101 1 �������� PLATEN SEAT S
11 SA6402001 1 ������������� PLATEN TOP PLATE  10X12
12 154599000 3 ���������� SOLENOID CUSHION
13 S00505001 3 ������������ NUT, CAP M4
14 028040246 3 �������� WASHER SPRING 2-4
15 SA6403001 1 �������� SHOULDER BAR S
16 018400636 4 �������� BOLT SOCKET M4X6
17 SA5614001 1 ��������� PLATEN SUPPORT ASSY
18 018401236 3 ��������� BOLT SOCKET M4X12
19 SA8213201 1 ������� BABY PLATEN
20 SA8211101 1 ��������� PLATEN SHEET SS
21 SA8212101 1 ����������� PLATEN TOP PLATE 7X8
22 018401236 3 ��������� BOLT SOCKET M4X12
23 154599000 3 ���������� SOLENOID CUSHION
24 S00505001 3 ������������ NUT, CAP M4
25 028040246 3 �������� WASHER SPRING 2-4
26 SA5614001 1 ��������� PLATEN SUPPORT ASSY
27 SA5847001 8 ��������� IH HEAD CASE

GT-5410-Sp
38



38

Sp. ������ / Option parts
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA5774101 1 ������������� CAP CLEANING KIT

2 SA5784001 1 ������������� CLEAN STICK 100

3 SA5885101 1 ������������ NOZZLE CLEANING KIT

4 SA5888001 1 �������������� CLEAN APPLICATOR 50

5 SA6248101 1 ��������� WASH LIQUID ASSY

6 SA5718101 1 �������������� CLEANING CARTRIDGE ASSY

7 SA6292001 1 ����������� NOZZLE PROTECT FILM 4

8 SA5719101 1 ������� SERVICE KIT

9 SA6399001 1 ������� YOUTH PLATEN
10 SA6401101 1 �������� PLATEN SEAT S
11 SA6402001 1 ������������� PLATEN TOP PLATE  10X12
12 154599000 3 ���������� SOLENOID CUSHION
13 S00505001 3 ������������ NUT, CAP M4
14 028040246 3 �������� WASHER SPRING 2-4
15 SA6403001 1 �������� SHOULDER BAR S
16 018400636 4 �������� BOLT SOCKET M4X6
17 SA5614001 1 ��������� PLATEN SUPPORT ASSY
18 018401236 3 ��������� BOLT SOCKET M4X12
19 SA8213201 1 ������� BABY PLATEN
20 SA8211101 1 ��������� PLATEN SHEET SS
21 SA8212101 1 ����������� PLATEN TOP PLATE 7X8
22 018401236 3 ��������� BOLT SOCKET M4X12
23 154599000 3 ���������� SOLENOID CUSHION
24 S00505001 3 ������������ NUT, CAP M4
25 028040246 3 �������� WASHER SPRING 2-4
26 SA5614001 1 ��������� PLATEN SUPPORT ASSY
27 SA5847001 8 ��������� IH HEAD CASE

GT-5410-Sp
38



39

�� / Index
CODE Page CODE Page CODE Page CODE Page

004300806 B1 - 11 4 028050246 C1 - 51 8 0A5300806 E2 - 7 20 S00505001 C2 - 5 10
004400803 B2 - 12 6 037300815 F - 31 22 0A5300806 E2 - 26 20 S00505001 C2 - 13 10
004401003 C1 - 45 8 047201442 D - 48 12 0A5300806 E2 - 30 20 S00505001 C2 - 24 10
008400604 B1 - 6 4 047301042 D - 83 14 0A5300806 E2 - 36 20 S00505001 Sp - 13 38
008400604 B1 - 24 4 047301242 E2 - 39 20 0A5300806 E2 - 38 20 S00505001 Sp - 24 38
008400604 B2 - 15 6 047603642 C1 - 9 8 0A5300806 J - 47 26 S00554000 E1 - 90 18
008400604 B2 - 17 6 048030346 E1 - 68 18 0A5301006 E1 - 79 18 S00554000 J - 13 26
008400604 B2 - 18 6 048040346 E1 - 30 16 0A5301006 J - 29 26 S03607001 D - 64 14
012060636 C1 - 5 8 048040346 E1 - 38 16 0A5301606 E1 - 29 16 S04159000 D - 104 14
012060636 C1 - 53 8 048040346 E1 - 44 16 0A5301606 H - 16 24 S04159000 F - 48 22
012060636 D - 6 12 048040346 E1 - 72 18 0A5301606 H - 19 24 S04159000 H - 24 24
012060636 D - 9 12 048050342 D - 74 14 0A5400806 E1 - 7 16 S04159000 H - 28 24
012300536 D - 41 12 048060342 C1 - 14 8 0A5400806 E1 - 10 16 S04159000 J - 19 26
012400436 C1 - 22 8 048060342 C1 - 31 8 0A5400806 E1 - 12 16 S04159000 J - 23 26
012500536 C1 - 8 8 048060342 D - 43 12 0A5400806 E1 - 17 16 S04505000 A - 8 2
012500536 C1 - 16 8 048060342 D - 55 12 0A5400806 E1 - 23 16 S06696004 J - 50 26
012500536 C1 - 18 8 048070346 E1 - 64 18 0A5400806 E1 - 55 18 S09141000 A - 9 2
012500536 D - 12 12 048280142 D - 13 12 0A5400806 E1 - 97 18 S17021000 A - 6 2
012500536 D - 46 12 060400616 B1 - 19 4 0A5400806 E2 - 22 20 S17022000 A - 7 2
018061036 B1 - 14 4 060400616 C1 - 57 8 0A5400806 E2 - 24 20 S25283001 H - 11 24
018300836 E1 - 87 18 060400616 L - 7 30 0A5400806 E2 - 31 20 S34413000 D - 93 14
018300836 F - 5 22 062300816 C1 - 59 8 0A5400806 E2 - 45 20 S36924002 B1 - 46 4
018300836 H - 8 24 062300816 J - 33 26 0A5400806 J - 1 26 S36924002 B2 - 34 6
018400636 C2 - 8 10 062301016 B2 - 25 6 0A5400806 J - 22 26 S36924002 Wa2 34
018400636 C2 - 16 10 070688850 C1 - 13 8 0A5400806 J - 25 26 S37059001 J - 42 26
018400636 Sp - 16 38 070688850 C1 - 30 8 0A5401006 B1 - 17 4 S37060001 J - 53 26
018400836 C1 - 38 8 070688850 D - 44 12 0A5401006 B1 - 41 4 S40660000 D - 98 14
018400836 C1 - 61 8 070688850 D - 56 12 0A5401006 B2 - 2 6 S42446001 E1 - 13 16
018400836 D - 16 12 081001670 D - 23 12 0A5401006 B2 - 5 6 S42446001 H - 12 24
018401236 C2 - 4 10 083300615 L - 5 30 0A5401006 B2 - 8 6 S43274000 J - 30 26
018401236 C2 - 18 10 085300816 E2 - 2 20 0A5401006 B2 - 20 6 S43275000 E1 - 16 16
018401236 C2 - 22 10 085300816 E2 - 11 20 0A5401006 C1 - 48 8 S43275000 F - 45 22
018401236 D - 20 12 085300816 E2 - 13 20 0A5401006 D - 33 12 S43275000 J - 26 26
018401236 Sp - 18 38 085300816 L - 6 30 0A5401006 D - 35 12 S45316001 D - 8 12
018401236 Sp - 22 38 0A4303506 E2 - 15 20 0A5401006 D - 37 12 S47269001 C1 - 3 8
018402036 C1 - 24 8 0A4400606 J - 15 26 0A5401006 D - 58 12 S47269001 C1 - 11 8
018402036 C1 - 33 8 0A4403006 B2 - 22 6 0A5401006 D - 66 14 S47269001 C1 - 26 8
018402036 D - 53 12 0A4403006 E1 - 84 18 0A5401006 E1 - 88 18 S47269001 D - 2 12
018402536 D - 19 12 0A5300606 D - 26 12 0A5401406 B1 - 3 4 S47269001 D - 4 12
018501036 C1 - 35 8 0A5300606 D - 31 12 0A5401406 B1 - 25 4 S47269001 F - 39 22
018501036 C1 - 50 8 0A5300606 D - 76 14 0A5401406 E1 - 25 16 S47270001 A - 3 2
021100205 F - 22 22 0A5300606 D - 78 14 0A5403006 F - 33 22 S50423000 E1 - 98 18
021300206 B1 - 9 4 0A5300606 D - 81 14 104821001 B1 - 4 4 S50423000 J - 31 26
021300206 H - 9 24 0A5300606 D - 88 14 104821001 B2 - 23 6 S52162000 E2 - 48 20
021400206 B1 - 42 4 0A5300606 D - 92 14 142721001 Z - 7 32 S52162000 J - 49 26
025030236 B1 - 10 4 0A5300606 F - 10 22 149547000 A - 10 2 S52163000 E2 - 49 20
025030236 F - 6 22 0A5300606 F - 14 22 154599000 C2 - 2 10 S52163000 J - 48 26
025050236 E1 - 52 18 0A5300606 F - 17 22 154599000 C2 - 12 10 S55479001 A - 5 2
025050236 F - 9 22 0A5300606 F - 20 22 154599000 C2 - 23 10 S55479001 B2 - 33 6
025050236 F - 13 22 0A5300606 F - 25 22 154599000 Sp - 12 38 S55479001 C1 - 20 8
026030135 L - 4 30 0A5300606 F - 27 22 154599000 Sp - 23 38 S55479001 C1 - 28 8
026040236 D - 21 12 0A5300606 H - 4 24 3A6001003 D - 39 12 S55479001 C1 - 40 8
026060250 E1 - 26 16 0A5300606 H - 6 24 624771000 E1 - 6 16 S55479001 C1 - 42 8
026060250 E1 - 34 16 0A5300606 J - 8 26 625010000 E1 - 5 16 S55479001 D - 105 14
026060250 E1 - 43 16 0A5300606 J - 11 26 GC-50C Co - 3 36 S55479001 F - 3 22
026060250 E1 - 71 18 0A5300806 E1 - 21 16 GC-50K Co - 1 36 S55479001 F - 40 22
028030246 B1 - 44 4 0A5300806 E1 - 46 16 GC-50M Co - 2 36 S55479001 H - 20 24
028040246 C2 - 6 10 0A5300806 E1 - 66 18 GC-51Y Co - 4 36 S55479001 H - 25 24
028040246 C2 - 14 10 0A5300806 E1 - 76 18 J04115001 J - 4 26 S55479001 H - 29 24
028040246 C2 - 25 10 0A5300806 E1 - 82 18 J04115001 Wa1 33 S55479001 H - 33 24
028040246 Sp - 14 38 0A5300806 E1 - 92 18 LG2239001 D - 90 14 S55479001 J - 34 26
028040246 Sp - 25 38 0A5300806 E1 - 96 18 LG2239001 E2 - 5 20 S55479001 L - 9 30
028050246 C1 - 36 8 0A5300806 E1 - 103 18 LG4618001 J - 20 26 S55481001 D - 50 12

39

REF.NO REF.NO REF.NO REF.NO



40

�� / Index
CODE Page CODE Page CODE Page CODE Page

S55481001 D - 52 12 SA5472001 D - 59 12 SA5623001 F - 1 22 SA5896101 Z - 2 32
S55481001 D - 61 12 SA5473001 D - 60 12 SA5624001 F - 2 22 SA5915001 E1 - 80 18
S55481001 D - 63 14 SA5474001 D - 62 12 SA5625001 F - 4 22 SA5916001 E1 - 4 16
S55481001 D - 68 14 SA5475001 D - 65 14 SA5626001 F - 7 22 SA5916001 E2 - 19 20
S55481001 D - 70 14 SA5476001 D - 67 14 SA5627101 L - 3 30 SA5917001 E1 - 8 16
SA3573001 J - 28 26 SA5477001 D - 69 14 SA5628101 F - 11 22 SA5921001 E1 - 14 16
SA4463001 E1 - 105 18 SA5481001 D - 75 14 SA5629101 Co - 5 36 SA5921001 E2 - 17 20
SA5343201 J - 5 26 SA5482001 D - 77 14 SA5630001 F - 15 22 SA5922001 E1 - 15 16
SA5348001 B1 - 40 4 SA5483001 D - 79 14 SA5631001 F - 16 22 SA5925001 E1 - 18 16
SA5352001 J - 6 26 SA5484001 D - 80 14 SA5632001 F - 18 22 SA5926001 E1 - 19 16
SA5357101 L - 1 30 SA5484001 F - 8 22 SA5633001 F - 19 22 SA5927001 E1 - 20 16
SA5360001 L - 2 30 SA5484001 F - 12 22 SA5633001 H - 3 24 SA5928001 E1 - 22 16
SA5365101 F - 41 22 SA5485001 D - 82 14 SA5634001 F - 21 22 SA5929001 E1 - 24 16
SA5367101 F - 42 22 SA5489001 E1 - 77 18 SA5635001 F - 23 22 SA5931001 E1 - 27 16
SA5369101 E1 - 102 18 SA5490001 E2 - 33 20 SA5636001 F - 24 22 SA5932001 E1 - 28 16
SA5376101 D - 86 14 SA5491001 E1 - 86 18 SA5637001 F - 26 22 SA5933001 D - 71 14
SA5379001 C1 - 58 8 SA5492101 E1 - 78 18 SA5638001 F - 28 22 SA5933001 E1 - 31 16
SA5380001 K - 1 28 SA5493001 F - 38 22 SA5639001 F - 29 22 SA5933001 E1 - 36 16
SA5381001 J - 39 26 SA5497001 E2 - 34 20 SA5640001 F - 30 22 SA5933001 E1 - 73 18
SA5382001 J - 38 26 SA5498001 B2 - 31 6 SA5641001 F - 32 22 SA5934001 E1 - 32 16
SA5383101 J - 36 26 SA5511101 L - 12 30 SA5642001 F - 34 22 SA5935001 E1 - 35 16
SA5384001 J - 35 26 SA5515001 A - 4 2 SA5643001 F - 35 22 SA5937001 E1 - 39 16
SA5385101 J - 16 26 SA5516001 D - 27 12 SA5644001 F - 36 22 SA5938001 E1 - 40 16
SA5386001 J - 17 26 SA5517001 D - 99 14 SA5645001 H - 1 24 SA5939001 E1 - 41 16
SA5387001 J - 18 26 SA5518001 D - 96 14 SA5646001 H - 2 24 SA5940001 E1 - 45 16
SA5388001 L - 11 30 SA5519001 D - 73 14 SA5648001 H - 5 24 SA5941001 E1 - 47 16
SA5389001 K - 2 28 SA5520001 D - 100 14 SA5649001 H - 7 24 SA5943001 E1 - 49 16
SA5390001 F - 43 22 SA5586001 H - 31 24 SA5650001 H - 10 24 SA5945001 E1 - 51 18
SA5391001 K - 3 28 SA5587001 B2 - 19 6 SA5651001 H - 13 24 SA5948101 E1 - 53 18
SA5392001 K - 4 28 SA5589001 C1 - 1 8 SA5652001 H - 14 24 SA5949101 E1 - 54 18
SA5393001 K - 8 28 SA5591001 C1 - 4 8 SA5653001 H - 15 24 SA5950001 E1 - 56 18
SA5394001 K - 5 28 SA5592001 C1 - 6 8 SA5653001 H - 18 24 SA5951001 E1 - 57 18
SA5395001 D - 87 14 SA5593001 C1 - 7 8 SA5654001 H - 17 24 SA5952001 E1 - 58 18
SA5396001 E1 - 104 18 SA5593001 D - 11 12 SA5656001 H - 21 24 SA5953001 D - 84 14
SA5397101 D - 89 14 SA5594001 C1 - 10 8 SA5657001 H - 22 24 SA5953001 E1 - 59 18
SA5398001 H - 30 24 SA5595001 C1 - 12 8 SA5658001 H - 23 24 SA5957101 E1 - 61 18
SA5399001 C1 - 60 8 SA5596001 C1 - 15 8 SA5659101 B1 - 29 4 SA5958001 E1 - 62 18
SA5400001 L - 10 30 SA5597001 C1 - 17 8 SA5660001 H - 26 24 SA5959001 E1 - 63 18
SA5438001 D - 1 12 SA5598001 C1 - 19 8 SA5661001 H - 27 24 SA5959001 E2 - 43 20
SA5439001 D - 3 12 SA5599001 C1 - 21 8 SA5664001 D - 91 14 SA5960001 E1 - 65 18
SA5440001 D - 5 12 SA5600001 C1 - 23 8 SA5718101 Sp - 6 38 SA5961001 E1 - 67 18
SA5441001 D - 7 12 SA5601001 C1 - 25 8 SA5719101 Sp - 8 38 SA5962001 E1 - 69 18
SA5443001 C1 - 54 8 SA5602001 C1 - 27 8 SA5736101 E1 - 11 16 SA5963001 E1 - 70 18
SA5445001 D - 14 12 SA5602001 D - 51 12 SA5761001 J - 3 26 SA5965001 E1 - 75 18
SA5446001 C1 - 55 8 SA5603001 C1 - 29 8 SA5762001 C1 - 2 8 SA5965001 E2 - 29 20
SA5451001 D - 22 12 SA5603001 D - 54 12 SA5772101 Wa1 33 SA5966001 E1 - 100 18
SA5452001 D - 24 12 SA5604001 C1 - 32 8 SA5774101 Sp - 1 38 SA5969001 E1 - 101 18
SA5453001 D - 25 12 SA5607001 C1 - 39 8 SA5783101 Wa2 34 SA5971001 E1 - 81 18
SA5454001 D - 28 12 SA5608001 C1 - 41 8 SA5784001 Sp - 2 38 SA5972001 E1 - 83 18
SA5455001 D - 29 12 SA5609001 C1 - 43 8 SA5806101 Wa1 33 SA5973001 E1 - 85 18
SA5456001 D - 30 12 SA5610001 C1 - 46 8 SA5814001 B1 - 31 4 SA5974001 E2 - 1 20
SA5459001 D - 34 12 SA5611001 C1 - 49 8 SA5815001 B1 - 32 4 SA5975001 E2 - 3 20
SA5460001 D - 36 12 SA5612001 C1 - 52 8 SA5816001 B2 - 26 6 SA5976001 E2 - 4 20
SA5461001 D - 38 12 SA5613001 C1 - 56 8 SA5817001 B2 - 27 6 SA5977001 E2 - 6 20
SA5463001 L - 8 30 SA5614001 C2 - 1 10 SA5818101 C1 - 47 8 SA5978001 E2 - 8 20
SA5464001 D - 40 12 SA5614001 C2 - 17 10 SA5825101 Wa1 33 SA5979001 E2 - 9 20
SA5465001 D - 42 12 SA5614001 C2 - 26 10 SA5846101 F - 46 22 SA5980001 E2 - 10 20
SA5466001 D - 45 12 SA5614001 Sp - 17 38 SA5847001 Sp - 27 38 SA5981001 E2 - 12 20
SA5467001 D - 47 12 SA5614001 Sp - 26 38 SA5884001 F - 47 22 SA5982001 E2 - 14 20
SA5468001 D - 49 12 SA5619101 B1 - 27 4 SA5884001 Wa2 34 SA5983001 E2 - 16 20
SA5469001 F - 44 22 SA5620201 Co - 6 36 SA5885101 Z - 1 32 SA5984001 E1 - 89 18
SA5470001 J - 21 26 SA5621101 C2 - 3 10 SA5885101 Sp - 3 38 SA5986001 E2 - 32 20
SA5471001 D - 57 12 SA5622001 C2 - 7 10 SA5888001 Sp - 4 38 SA5988001 E2 - 40 20

40

REF.NO REF.NO REF.NO REF.NO



41

�� / Index
CODE Page CODE Page CODE Page CODE Page

SA5989001 E2 - 41 20 SA6321001 B1 - 39 4 XA0199001 E1 - 37 16
SA5990001 E2 - 42 20 SA6322101 Wa2 34 XA0199001 E1 - 74 18
SA5992001 E1 - 93 18 SA6323101 B2 - 30 6 XA0199051 D - 72 14
SA5993001 E1 - 94 18 SA6329101 J - 9 26
SA5995001 E2 - 23 20 SA6330101 J - 12 26
SA5996101 E2 - 25 20 SA6333001 E2 - 21 20
SA6001001 E2 - 28 20 SA6335001 E2 - 18 20
SA6003001 E2 - 27 20 SA6335001 E2 - 37 20
SA6004001 E2 - 44 20 SA6341001 E2 - 47 20
SA6007001 A - 1 2 SA6365001 J - 27 26
SA6008001 H - 32 24 SA6372001 B1 - 7 4
SA6009001 A - 2 2 SA6379101 B1 - 37 4
SA6031001 J - 7 26 SA6380101 B1 - 28 4
SA6040001 J - 37 26 SA6381101 B1 - 30 4
SA6053001 D - 97 14 SA6399001 Sp - 9 38
SA6054001 J - 32 26 SA6399201 C2 - 9 10
SA6055001 B2 - 1 6 SA6401101 Sp - 10 38
SA6056001 B2 - 3 6 SA6401201 C2 - 10 10
SA6058001 B2 - 6 6 SA6401201 Co - 7 36
SA6059001 B2 - 7 6 SA6402001 Sp - 11 38
SA6060001 B2 - 9 6 SA6402101 C2 - 11 10
SA6061001 B2 - 10 6 SA6403001 C2 - 15 10
SA6062001 B2 - 11 6 SA6403001 Sp - 15 38
SA6063001 B2 - 13 6 SA6452001 Z - 5 32
SA6064001 B2 - 14 6 SA7692001 E1 - 48 16
SA6065001 B2 - 16 6 SA7694001 E1 - 2 16
SA6068101 B1 - 5 4 SA7695001 D - 17 12
SA6069001 B1 - 26 4 SA7902001 D - 10 12
SA6070001 B1 - 8 4 SA7913001 J - 14 26
SA6071001 B1 - 12 4 SA7914001 J - 10 26
SA6072001 B1 - 13 4 SA7918001 J - 52 26
SA6073001 C1 - 44 8 SA7922001 B2 - 32 6
SA6074001 B1 - 15 4 SA7946001 E1 - 9 16
SA6075001 B1 - 16 4 SA7947001 B2 - 4 6
SA6076001 B1 - 18 4 SA7979001 C1 - 34 8
SA6078001 B2 - 24 6 SA7980001 C1 - 37 8
SA6079001 B1 - 20 4 SA7980001 D - 15 12
SA6080001 B1 - 21 4 SA8032101 Wa1 33
SA6081001 B1 - 22 4 SA8042001 D - 32 12
SA6089001 B1 - 43 4 SA8043001 D - 85 14
SA6090001 J - 51 26 SA8211101 C2 - 20 10
SA6144001 J - 41 26 SA8211101 Co - 8 36
SA6145001 J - 40 26 SA8211101 Sp - 20 38
SA6154001 J - 2 26 SA8212101 C2 - 21 10
SA6155001 E2 - 35 20 SA8212101 Sp - 21 38
SA6155001 J - 24 26 SA8213201 C2 - 19 10
SA6198001 E1 - 91 18 SA8213201 Sp - 19 38
SA6199001 E1 - 95 18 SA8891001 B1 - 45 4
SA6248101 Sp - 5 38 SA8892001 B1 - 33 4
SA6252001 E1 - 1 16 SA8913101 D - 103 14
SA6253001 E2 - 46 20 SA8913101 K - 6 28
SA6268001 J - 43 26 SA8914001 Z - 6 32
SA6269001 J - 44 26 SA8981001 K - 7 28
SA6270001 J - 45 26 SA9001001 E1 - 60 18
SA6271001 J - 46 26 SA9002001 B1 - 1 4
SA6289101 E1 - 50 16 SA9086001 D - 102 14
SA6292001 Sp - 7 38 SA9087001 D - 101 14
SA6315101 B1 - 36 4 SA9088001 D - 106 14
SA6316101 B1 - 34 4 SA9149001 B1 - 2 4
SA6316101 Wa1 33 SA9150001 B2 - 21 6
SA6317101 B2 - 29 6 SA9151001 B1 - 23 4
SA6317101 Wa1 33 X56655001 E1 - 42 16
SA6318101 Wa2 34 XA0199001 E1 - 33 16

41

REF.NO REF.NO REF.NO REF.NO



42
42

MEMO



������
PARTS BOOK

BROTHER INDUSTRIES, LTD.  http://www.brother.com/
15-1, Naeshiro-cho, Mizuho-ku, Nagoya 467-8561, Japan. Phone : 81-52-824-2177 

©2005 - 2007 Brother Industries, Ltd. All Rights Reserved. GT-5410
SA5698-401.J/E

2007.06.B (1)


	Cover
	Notes for using this parts book
	A. Frame mechanism
	B1. Cover mechanism
	B2. Cover mechanism
	C1. Platen mechanism
	C2. Platen mechanism
	D. Carriage mechanism
	E1. Maintenance mechanism
	E2. Maintenance mechanism
	F. Ink supply mechanism
	H. Waste ink mechanism
	J. Control box mechanism
	K. Power supply equipment mechanism
	L. Operation panel mechanism
	Z. Accessories
	Wa1. Warning labels
	Wa2. Warning labels
	Co. Consumables
	Sp. Option parts
	Index
	Back Cover


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.3
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /KOR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe7f6e521b5efa76840020005000440046002065876863ff0c5c065305542b66f49ad8768456fe50cf52068fa87387ff0c4ee575284e8e9ad88d2891cf76845370524d6253537030028be5002000500044004600206587686353ef4ee54f7f752800200020004100630072006f00620061007400204e0e002000520065006100640065007200200035002e00300020548c66f49ad87248672c62535f0030028fd94e9b8bbe7f6e89816c425d4c51655b574f533002>
    /CHT <FEFF4f7f752890194e9b8a2d5b9a5efa7acb76840020005000440046002065874ef65305542b8f039ad876845f7150cf89e367905ea6ff0c9069752865bc9ad854c18cea76845370524d521753703002005000440046002065874ef653ef4ee54f7f75280020004100630072006f0062006100740020548c002000520065006100640065007200200035002e0030002053ca66f465b07248672c4f86958b555f300290194e9b8a2d5b9a89816c425d4c51655b57578b3002>
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
  >>
>> setdistillerparams
<<
  /HWResolution [600 600]
  /PageSize [612.000 792.000]
>> setpagedevice




